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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KkHzZ BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass

5.2.1 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

(FCC Registration No.: 752051)
(Test site Industry Canada No.: 5077A-2)

F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan
Shenzhen, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/IN Calibrated
until

Transmitter spurious emissions & Receiver spurious emissions

Spectrum Analyzer Agilent E7405A MY45115511]| 2014-01-06
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-06
Bilog Antenna Schwarzbeck VULB9163 9163-323 2014-01-06
Loop Antenna Schwarzbeck FMZB1516 1516131 2014-01-06
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2014-01-06
Horn Antenna Schwarzbeck BBHA9170 9170-359 2014-01-06
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2014-01-06
RF Coaxial Cable SUHNER N-3m No.8 2014-01-06
RF Coaxial Cable RESENBERGER N-3.5m No.9 2014-01-06
RF Coaxial Cable SUHNER N-6m No.10 2014-01-06
RF Coaxial Cable RESENBERGER N-12m No.11 2014-01-06
RF Coaxial Cable RESENBERGER N-0.5m No.12 2014-01-06
Pre-Amplifier Rohde & Schwarz CBLU118354 | 3791 2014-01-06

0-01

Radio Spectrum Test

Spectrum Analyzer Rohde & Schwarz ESPI3 100396/003 | 2014-01-06
Temp. & Humid. Chamber | Gongwen HSD-500 0109 2014-01-06
Conducted Emission

Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-06
L.I.S.N. Schwarzbeck NLSK8126 8126431 2014-01-06
L.I.S.N. Rohde & Schwarz ESH3-Z5 100310 2014-01-06
Pulse Limiter Rohde & Schwarz ESH3-72 100815 2014-01-06
50Q Coaxial Switch Anritsu Corp MP59B 6200283933 | 2014-01-06
RF Coaxial Cable SUHNER N-2m No.3 2014-01-06

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards

organizations.
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2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty
Radio Spectrum <+ 0.60 dB
Radiated emission of transmitter, valid up to 12.75 GHz <+442dB
Radiated emission of receiver, valid up to 12.75 GHz <+442dB
Conducted Emission <+2.23dB
Radiated Emission <+4.42dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the

TUV Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Material Port Keyuan Rd., Science & Industry Park, Nanshan, Shenzhen,

P.R. China is listed on the US Federal Communications Commission list of

facilities approved to perform measurements.




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17034885 001

Seite 7 von 164
Page 7 of 164

3. General Prod

uct Information

3.1 Product Function and Intended Use

The EUT is a digital TV (ATSC-M/N standard) receiver with Wi-Fi hotspot function.
The Wi-Fi operated at 2.4 GHz ISM band, supporting IEEE 802.11 b/g protocol.

For details refer to the User

Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specifi

cation of EUT

Technical Specification

Value

Kind of Equipment

Wi-Fi Device with DVB-T Receiver

Type Designation

Meron

Operating Frequency band

2412 — 2462MHz

Extreme Temperature Range

-10~+40°C

Operation Voltage

DC 3.7V (via built in battery)

DC 5V (via USB port or built-in battery)

Antenna Gain

1.7dBi

Table 4: Technical Specifi

cation of Wi-Fi

" Description
em IEEE 802.11b IEEE 802.11g
Operating Frequency N _
band (MH2) 2412 ~ 2462 2412 ~ 2462
Channel Number 11 11
Modulation DSSS, CCK OFDM
Data Rate (Mbps) 1,2,511 6,9, 12, 18, 24, 36, 48, 54
Transmitter Output
Power (Typical) (dBm) 162 16+2
Media Access Protocol | CSMA/CA with ACK | CSMA/CA with ACK

Table 5: Carrier Frequency of Wi-Fi

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
2400 — 2483.5 MHz 4 2427 MHz 11 2462 MHz
5 2432 MHz
6 2437 MHz
7 2442 MHz
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode
a. Transmitting
i. Low Channel
i.  Middle Channel
iii.  High Channel
b. Receiving
On, receiving ATSC-M/N signal
Charging only
Stand by
Off

moow

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to
the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Model S/IN

Printer HP HP laserjet 1015 CNFG030424
Laptop Lenovo 114120U R9BV2LY

iPhone Apple MEO39CH/A DNPJVUUAF8H2
TV Signal Generator | Rhode & Schwarz SFE100 N/A

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Diagram of Measurement Equipment Configuration for Conduction Measurement
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Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.247(b)(4) and Part 15.203

RSS-Gen 7.1.4
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the
directional gain of antenna is 1.7dBi, and the antenna connector is designed with
permanent attachment and no consideration of replacement. Therefore the EUT is
considered sufficient to comply with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2013-07-11

FCC Part 15.247(b)(3)
RSS-210 A8.4(4)
ANSI C63.4: 2003

1w

Shielded room

Low/ Middle/ High
A.1.a

25C

52%

101kPa

Table 6: Test result of Peak Output Power of Wi-F (802.11b)

Pass

Channel Channel Frequency Peak Output Power Limit

(MHz) (dBm) (dBm)
Low Channel 2412 4.11 30
Middle Channel 2437 3.74 30
High Channel 2462 3.46 30

Table 7: Test result of Peak Output Power of Wi-Fi (802.119)

Channel Frequency Peak Output Power Limit

Channel (MHz) (dBm) (dBm)
Low Channel 2412 2.26 30
Middle Channel 2437 1.89 30
High Channel 2462 1.63 30
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2013-07-11

FCC Part 15.247(a)(2)
RSS-210 A8.2(a)

ANSI C63.4: 2003

Clause 8 of KDB 558074 v03r01
Shielded room

Low/ Middle/ High
A.1.a

25C

52%

101kPa

Table 8: Test result of 6dB & 99% Bandwidth of 802.11b

Channel Channel 6dB Bandwidth | 99% Bandwidth
Frequency (MHz) (MHZz) (MHZz)
Low Channel 2412 10.20 13.88
Mid Channel 2437 10.24 13.88
High Channel 2462 10.24 13.88

Table 9: Test result of 6dB & 99% Bandwidth of 802.11g

Channel Channel 6dB Bandwidth | 99% Bandwidth
Frequency (MHz) (MHZz) (MHZz)
Low Channel 2412 16.48 16.48
Mid Channel 2437 16.48 16.48
High Channel 2462 16.48 16.48

Pass
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5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2013-07-11

FCC part 15.247(d)

RSS-210 A8.5

ANSI C63.4: 2003

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power);

Shield room

Low/ Middle/ High
A.1.a

25T

52%

101kPa

For details refer to following test plot.
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Test Plot of Conducted spurious emissions measured in
100kHz Bandwidth of 802.11b

Low Channel

= Agilent  07:59:05 Jul 11, 2013

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace

1 Q]

#Atten 20 dB

#VBW 300 kHz
X Axs
732.7 MHz

% Agilent  07:57:09 Jul 11, 2013

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz
Marker Trace
1 (1)
2 (1)
3 (1)
4 Q]

#Atten 20 dB

#VBW 300 kHz
X Axis
2419 GHz
2972 GHz
8.695 GHz
12.303 GHz

Mkrl 732.7 MHZ

-55.93 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.93 dBm

Mkrl 2.419 GHz
-10.7 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-10.7 dBm

-53.52dBm
-54.88 dBm
-54.59 dBm
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Middle Channel

% Agilent  08:00:04 Jul 11, 2013

Ref 10 dBm #Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace

1 Q)]

#VBW 300 kHz
X Axis
561.7 MHz

% Agilent  08:02:54 Jul 11, 2013

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz

Marker Trace
1 (1)
2 (1)
3 (1)
4 (1)

#VBW 300 kHz
X Axis
2.443 GHz
2972 GHz
13.120 GHz
24.687 GHz

Mkrl 561.7 MHZ
-55.89 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.89 dBm

Mkrl 2.443 GHz
-10.94 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-10.94 dBm
-53.43 dBm
-54.69 dBm
-54.39 dBm
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High Channel

Agilent  08:06:17 Jul 11, 2013
Mkrl 482.0 MHz
-55.06 dBm

#Atten 20 dB

Ref 10 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.06 dBm

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz
X Axis

Marker Trace
1 1) 482.0 MHz

% Agilent  08:05:04 Jul 11, 2013
Mkrl 2.467 GHz

-11.22 dBm

Ref 10 dBm #Atten 20 dB

Stop 25 GHz

Start 1 GHz
#Sweep 2.5 s (999 pts)

#Res BW 100 kHz #VBW 300 kHz

X Axis Amplitude
-11.22dBm

-54.3dBm
-55.24 dBm

-53.83 dBm

Marker Trace
1 1) 2.467 GHz
1) 2.972 GHz
10.210 GHz

2
3 M
4 24.375 GHz

(@]
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Band Edge

«RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz

Att 40 dB SWT 15 ms 2.367172

Marker|[ 1 [T1

Marke

I

--20

|--60

|--70

|--80

-90

Start 2.31 GHz

Date: 11.JUL.2013

Ref 10 dBm

12 MHz/ Stop 2.43 GHz
10:01:23
*RBW 100 kHz Marker [r1 ]
VBW 300 kHz 52.10 dBm
Att 40 dB SWT 5 ms

=

Marker| 1 [T1

Marke

|--60

|--80

-90

Start 2.45 GHz

Date: 11.JUL.2013

5 MHz/ Stop 2.5 GHz

10:03:01
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Low Channel

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace

1 Q]

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz
Marker Trace
1 (1)
2 (1)
3 (1)
4 Q]

% Agilent  08:08:06 Jul 11, 2013

#Atten 20 dB

#VBW 300 kHz
X Axs
675.4 MHz

%= Agilent  08:10:18 Jul 11, 2013

#Atten 20 dB

#VBW 300 kHz
X Axis
2419 GHz
2972 GHz
14.731 GHz
16.415 GHz

Test Plot of Conducted spurious emissions measured in
100kHz Bandwidth of 802.11g

Mkrl 675.4 MHZ
-55.11 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.11 dBm

Mkrl 2.419 GHz
-16.9 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-16.9 dBm
-54.65 dBm
-54.45 dBm
-54.92 dBm
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Middle Channel

= Agilent  08:14:47 Jul 11, 2013

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace

1 Q)]

#Atten 20 dB

#VBW 300 kHz
X Axis
746.3 MHz

% Agilent  08:12:41 Jul 11, 2013

Ref 10 dBm
#Peak

Start 1 GHz
#Res BW 100 kHz
Marker Trace
1 (1)
2 (1)
3 (1)
4 (1)

#Atten 20 dB

#VBW 300 kHz
X Axis
2.443 GHz
2972 GHz
14.323 GHz
24.447 GHz

Mkrl 746.3 MHZ
-55.21 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.21 dBm

Mkrl 2.443 GHz
-17.1 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude
-17.1 dBm
-54.12 dBm
-54.41 dBm
-53.79 dBm
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High Channel

Agilent

Ref 10 dBm

Start 30 MHz
#Res BW 100 kHz

Marker Trace

1 Q)]

= Agilent

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz
Marker Trace
1 (1)
2 (1)
3 (1)
4 (1)

08:22:38 Jul 11, 2013

#Atten 20 dB

#VBW 300 kHz
X Axis
705.5 MHz

08:20:15 Jul 11, 2013

#Atten 20 dB

#VBW 300 kHz
X Axis
2.467 GHz
2.852 GHz
13.986 GHz
24.928 GHz

Amplitude
-55.21 dBm

Amplitude
-17.25dBm
-54.43 dBm
-54.71 dBm
-53.21 dBm

Mkrl 705.5 MHZ
-55.21 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Mkrl 2.467 GHz
-17.25 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
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Band Edge

«RBW 100 kHz
VBW 300 kHz
Att 40 dB SWT 5 ms

Marker

Marke

1
r Yole 1 ¢

|--60

s ipe s

|--70

|--80

-90

Start 2.45 GHz

Date: 11.JUL.2013

Ref 10 dBm

5 MHz/

10:04:04

*RBW 100 kHz
VBW 300 kHz

Att 40 dB SWT 15 ms

Marker

Stop 2.5 GHz

=

Marker

Marke

--20

|--30

|--50

Jo ot A nidl TN _.J.‘ sdiih e ST

|--60

|--80

-90

Start 2.31 GHz

Date: 11.JUL.2013

12 MHz/

10:05:32

Stop 2.43 GHz
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5.1.5 Power spectral density

RESULT: Pass
Date of testing : 2013-07-11
Test standard : FCC part 15.247(e)
RSS-210 A8.2
Basic standard ; ANSI C63.4: 2003
Clause 10 of KDB 558074 v03r01
Limit : 8dBm/3kHz
Kind of test site ; Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A.l.a
Ambient temperature ; 25T
Relative humidity : 52%
Atmospheric pressure : 101kPa

Table 10: Test result of power spectral density:

Mode Channel (MHz) (dBRrre\/SSUIIIt-Iz) (dBrLr:;gllin) Conclusion
2412 -24.55 8 Pass
802.11b 2437 -25.20 8 Pass
2462 -25.55 8 Pass
2412 -29.00 8 Pass
802.11g 2437 -30.42 8 Pass
2462 -29.53 8 Pass
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard

Basic standard

Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2013-07-08 ~ 2013-07-10

FCC part 15.247(d)

RSS-210 Clause 2.2

ANSI C63.4: 2003

Clause 11 of KDB 558074 v03r01
FCC part 15.209(a)

3m Semi-Anechoic Chamber

Low/ Middle/ High
A1

25C

52%

101kPa

For details refer to following test plot.

Pass
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Test Plot of Spurious Emission of transmitting of 802.11b mode
Low channel, X polarization:

@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
?:“m \l;;:é(.{ 100 kHz 1 MHz 10 MHz
-1
~]
~\\\\\\
1 PK I
MAXH | 100 \
\\
|80
i~
|60
40
20
s
_E%“' [ P, —
| ~ :
A e atl g
4
9 kHz 30 MHz
Date: 10.JUL.2013 09:34:28
Low channel, Y polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
dBpA kHz 100 kHz 1l MHz 10 MHz
/m LER
1120
~]
~\\\\\\
1 PK I
MAXH | 100 \
\\
80
i~
60
40
20
»
_\‘L% [ [
| i bl R o
“
-20
9 kHz 30 MHz

Date: 10.JUL.2

013 09:36:33

TDE

TDE
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Low channel, Z polarization:

®

RBW

MT

200 Hz

50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MH=z
/m LER
120
\\\
L]
:;JA)P(: | 100 \
[~
|80
i
60
40
20
N
i Em [ e ]
| “L‘T('Luudu I I~ WOV
=20
9 kHz 30 MHz
Date: 10.JUL.2013 09:38:33
Middle channel, X polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
j:ul\ \1{?;46(.{ 100 kHz 1 MHz 10 MHz
\\\\\
:;JA: | 100 \
[~
|80
i
60
40
20
N
_&kv‘&*\.&d{[‘ i ‘\44
| &F”«.‘u‘ N Seelir
=20
9 kHz 30 MHz

Date: 10.JUL.2013 09:40:49
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Middle channel, Y polarization:

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
~
TDE
| s0
I~

6DE

40

20

(

R [ flee 5 .

el Y

| LU

hii

9 kHz 30 MHz
Date: 10.JUL.2013 09:42:46

Middle channel, Z polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
j‘:‘m \?;gl{ 100 kHz 1 MHz 10 MHz
\\\\\
:;JA)F(: | 100 \
\\
|-80
i
60
6DE

40

20

[l

_\!\K{ I [ LYY O -y

‘W‘Jj{‘ G \ 11,
T -
=20
9 kHz 30 MHz

Date: 10.JUL.2013 09:44:45
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High channel, X polarization:

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
~
TDE
| s0
I~

6DE
40
20
|
| Lwn [ Mﬁ%‘- oy
"h’ﬁg[ﬁ \‘b‘"‘[\. i
W{,u B e
=20
9 kHz 30 MHz
Date: 10.JUL.2013 09:46:40
High channel, Y polarization:
RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE
120
\\\\\
:;JA: | 100 \
\\
|-80
i
60
6DE
40
20
\‘kﬁ
R al. T LI T Lk s
A3 M
| 1 | Y ks
"T‘t\s
=20
9 kHz 30 MHz

Date: 10.JUL.2013 09:48:45




Produkte
Products

Prifbericht - Nr.: 17034885 001

Test Report No.

Seite 30 von 164
Page 30 of 164

High channel, Z polarization:

RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

120

\\\
L
1 PK I
MAXH 00 \
N~
|80
\\\\

|60

|20

|20

N

R ‘ja(” [ ey st

| ﬁ“‘ t“k&J *

=20

9 kHz

Date: 10.JUL.2013 09:50:43

TDE
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\ ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2385 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/
Temp.( C)Hum.(%) 23 C/45% Time: 8/02/43
EUT: Audiovox Mobiletv Engineer Signature: PE!
Mode: TX2412MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:  802.11 b

70.0  dBuV/m

Timit1: e |

60

50

40 ;

20

10

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MH=z

No. (ﬁﬁ&) <§§ﬁ§’}/”n§> F(Zth;n r (dg(leﬁlullrtn) (dIB_:{l/i/tm) lﬁrsg)in petector | "0 | Toagy | Remark
1 960.0000| 20.73 237 | 2310 | 4650 |-23.40| QP

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2386

Model:  WIDTV1

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: TX 2412MHz

Manufacturer: Siano Mobile Silicon

Polarization:  Vertical

Power Source:
Date: 13/07/10/
Time: 8/10/52

DC 3.7V

Engineer Signature: PEI

Distance: 3m

Note:  802.11 b

70.0  dBuV/m

limit1: e
B0 - .
40
30 . M‘”
20 5 S S . ww,,.ww»"*'w
WW W W*WM WWM
U\M“ N\, hy
10 WM%W M R %«
0.0 § : ‘ co b 3 j : i :
3n000 40 58 B0 70 éi]’ 300 400 500 600 700 10000 MHz
Freq. Reading Factor Resuit Limit [Margin Height | Degree
No- | (MH2) | (dBuV/im) | (dB) | (dBuV/im) |(dBuvim)| (dB) | | tem) | (deg) | Remere
1 962.9705| 20.72 2.38 23.10 54.00 [-30.90| QP

Page: 1
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, ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2388 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/
Temp.( C)Hum.(%) 23 C/45% Time: 8/24/00
EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: TX 2437MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note: 80211 b

70.0  dBuV/m

limit1: P

i

e

50

40

"1
o
20
10 »:
aooo0 46 50 B0 70 €0 300 400 500 G6OD 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuv/im)| (dB) |(dBuV/m) |(dBuvim)| (dB) | % | €m) | (eg) | Rema®
1 960.0000 20.85 2.37 23.22 46.50 |-23.28| QP

Page: 1 bitp://www.atc-lab.com




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17034885 001

Seite 34 von 164
Page 34 of 164

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2387 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/
Temp.( C)/Hum.(%) 23 C/45% Time: 8/17/51
EUT: Audiovox Mobiletv Engineer Signature: PEIl
Mode: TX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 b

70.0  dBuV/m

‘ T limit1: —

60

50

40

20 -

0 !

0.0 : : A H ! ! : Lol

30000 40 S0 B0 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuV/m) |(dBuVim)| (dB) | "= | cm) | @eg) | RE™eK
1 960.0000| 21.20 237 23.57 46.50 |-22.93] QP

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:. PYH #2389 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/
Temp.( C)YHum.(%) 23 C/45% Time: 8/32/21
EUT: Audiovox Mobilety Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  WIDTW1
Manufacturer: Siano Mobile Silicon
Note:  802.11 b
700 dBuV/m o
i : ) ) ) B TS PA—
60 erfueonnd
50 , (
|
40
a0 ‘
: wd‘*“
: %MWWJNM
" ‘W‘“’
” W M
W’WMMWMW " Mwwﬂm M '
30000 40 s0 s0 70 80 300 400500 600 700 1000.0 MMz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuvim)| (dB) | "% | em | (eg) | Reme
1 960.0000( 21.05 237 23.42 46.50 |-23.08 QP

Page: 1
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2390
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)Hum.(%) 23 C/45%

Polarization:

Power Source:
Date: 13/07/10/
Time: 8/40/15

Vertical
DC 3.7V

EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: TX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 b
70.0  dBuV/m
: Timit1: -

50
40 : :
20 b ,
MM’WM. wwo S WW%
; ! b P o,
W M‘M“WW L
0.0 x : L o : : i i
o000 405D T o0 ane T 500 6007 706 1000.0 MHz
Freq. Reading Factor Limit  [Margin Height | Degree
No- | MHz) | (dBuv/m) | (dB) (dBuVim) | (dB) | " | em) | (eg) | Rem™
1 960.0000| 21.17 2.37 4650 |-22.96| QP

hitp://www.atc-lab.com
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. B - ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
; F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
i i Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2341 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/08/

Temp.( C)Hum.(%) 23 C/52% Time: 8/44/08

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:  802.11 b

100.0 dBuV/m

fmit: |
80
0 PR
60 |
| . Wwwmﬂ . “““*“”W"’w
TR S 5 l
30 pabsiimipee I R : 5
N SR RS SRR S ) S U O O S
100! : : I
woooon T 2000 3000 5000 600D 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | | em) | weg) | Remer
1 2412.000| 93.19 -7.43 85.76 / / peak
2 4824.016| 49.75 -0.19 49.56 74.00 |-24.44| peak
3 4824016, 4520 -0.19 45.01 54.00 -8.99 1 AVG

Page: 1 http://www.atc-lab.com
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- \ B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
‘ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
j i Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2342 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/08/

Temp.( C)/Hum.(%) 25 C/55% Time: 8/58/51

EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: TX 2412MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:  802.11 b

100.0 dBu¥/m

fimit1: —
0 Lo oo e e e e
80
0
60
® | ) WWW
" “u
40 ST SO W"”‘M’i‘w ‘WWWW ')‘
: ittt :
30 MJ’\WM"N‘*"“‘“"’M‘W’M'\" -
20 |
10.0] I ;
woooooe” T 2000 3000 """'5000 600D 700D 80009000 18000.0MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree
No- | (MHz) | (dBuv/im) | (dB) |(dBuvim) |(dBuVim)| (dB) | =7 | em) | (deg) | Re™e™
2412.000 92.15 -7.43 84.72 / / peak
2 4823.979| 46.62 -0.19 46.43 74.00 |[-27.57| peak
3 4823.979| 4224 -0.19 42.05 54.00 |-11.95| AVG

Page: 1 http:/iwww.atc-lab.com
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~ ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

EUT:
Mode

Job No.:

Test item:

PYH #2344
Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)Hum.(%) 25 C/55%

Audiovox Mobiletv
: TX 2437MHz

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 13/07/08/
Time: 9/20/27
Engineer Signature: PEI
Distance: 3m

Note:  802.11b
100.0 dBuV/m
; limit1: -
80
70 .
50
30
20
10.0 : : : : [
toooo00 T T 2000 T 3000 5000 6000 7000 BIJ[I[ISUI]I] T 8000, 0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) |(dBuv/im)| (dB) | (dBuvim) |(dBuVim)| (dB) | =" | cm) | weg) | Fem™™
1 2437.000( 91.88 -7.36 84.52 / / peak
2 4873.981 49.06 0.09 49.15 74.00 |-24.85| peak
3 4873.981 4435 0.09 44.44 54.00 -9.56 | AVG
Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2343 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source; DC 3.7V
Testitem: Radiation Test Date: 13/07/08/
Temp.( C)YHum.(%) 25 C/55% Time: 9/09/12
EUT: Audiovox Mobiletv Engineer Signature: PE!
Mode: TX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 b
1000 dBuV/m
o Timit1 —
B 1 P n1 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
BO i a i a v a e anan -
70
60
L P SO e N P SR U . .,
: ; : [ I VR AR,
! { : Ko ub,,w'{w “
. ool : A ?
30 Mn‘nﬂMMWWMM L .
10.0; : : : : : P :
1000000 2000 oo 5000 6000 7000 800D SDOD 16000 0MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuv/m)| (dB) | | cm) | (aeg) | Rema
1 2437.000| 93.05 -7.36 85.69 / ! peak
2 4874.014| 47.64 0.09 47.73 74.00 |-26.27| peak
3 4874.014| 4217 0.09 42.26 5400 |[-11.74] AVG

Page: 1
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ACCURATE TECHNOLOGY CO,, LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2346

Test item: Radiation

Model:  WIDTV1

Test

Standard: FCC Class B 3M Radiated
Temp.( C)/Hum.(%) 25 C/55%
EUT: Audiovox Mobiletv
Mode: TX 2462MHz

Manufacturer: Siano Mobile Silicon

Polarization:

Power Source:
Date: 13/07/09/
Time: 7/55/51

Engineer Signature: PEI|

Distance:

3m

Horizontal

DC3.7v

Note:  802.11b

100.0  dBuVim

[ I PORPTU DU OUPNURUUUUUPL SUTRITY | TR AUPUURURE SO

Timit1:

71 T SIS AT S S

20 S LN S SO SO SO

1ﬂ,ﬂ§ : : : : : : :
1000800 2000 3000 5000 6000 7000 80DOIDOD ~ 19000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (aB) |*=°“” | tem) | weg) | o™X
1 2462.000( 94.24 -7.35 86.89 / / peak
2 4924.007| 4825 0.34 48.59 74.00 |[-25.41| peak
3 4924.007| 43.74 0.34 44,08 54.00 -9.92 | AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2345

Testitem: Radiation Test

EUT: Audiovox Mobiletv

Mode: TX 2462MHz
Model:  WIDTV1

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/55%

Manufacturer: Siano Mobile Silicon

Polarization:

Power Source:
Date: 13/07/09/
Time: 7/44/44

Engineer Signature: PE!
Distance:

3m

Vertical
DC 3.7V

Note:  802.11b

100.0 dBu¥/m

; Timit1: -
90
70
60
50
40 :
: dgibpthadt
30 gwu;‘wmw\mvwa"? (NS B
L :
00 | f TR
w0000 2000 " 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuVim)| (dB) | o | em) | (deg) | RE™™®
1 2462.000| 93.03 -7.35 85.68 / / peak
2 4924.023| 44.23 0.34 4457 74.00 |-29.43| peak
3 4924.023| 39.60 0.34 39.94 54.00 [-14.06] AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2374 Polarization:  Horizontal
Standard; FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( CYHum.(%) 25 C/55% Time: 12/25/31
EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: TX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 b
90.0 dBuV¥/m ) )
80 ; ............................................................................................................................
1 T ROV IOO
50 e
40
30
20
10 ~ e e e v B A v A 8 A A S A % A 4 A A R Y A N A ¥ e A A SN e N T S Y
0.0 :
18000. 860 20008 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
NO- 1 MHz) | (@Buv/m) | (dB) | (dBuvim) |(aBuvim)| (aB) | P | em) | @eg) | R
1 18095.025( 26.95 16.31 43.26 74.00 (-30.74| peak
2 18095.025 15.61 16.31 31.92 54.00 |[-22.08] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & [ndustry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:

PYH #2373

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 25 C/55%

Polarization;  Vertical
Power Source: DC 3.7V
Date: 13/07/09/

Time: 12/14/52

EUT: Audiovox Mobilety Engineer Signature: PEIl
Mode: TX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note: 802.11 b
90.0 dBuV¥/m
Timit1: —
80
{1 T S NN
60
50
40 ¥
3
20
10 JE .
00 | :
1800000 Tmooe T 7 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) | (dBuv/m) |(dBuvim)| (@B) | == | m) | (eg) | Remer
1 18095.049| 27.09 16.31 43.40 7400 |-30.60; peak
2 18095.049| 15.89 16.31 32.20 54.00 |[-21.80] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2375

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Temp.( C)Hum.(%) 25 C/55%

Horizontal
DC 3.7V

Polarization:

Power Source:
Date: 13/07/09/
Time: 12/33/59

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2437TMHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11b
90.0  dBuV/m
frmmm—————————— . - - limit1: J—
80 Ewm,.ﬂﬂwn””“w.”.N,,.,,w”“,“,;_.u.._.._..u,._..“, e i e e e v A A e e e W A R Y N e
70 e v  w i o A“MMH,,.“NMME_».MMM, e A e e e da A s % Y e h e e e
60
f} ;
o ;
a0 [T ”%WWMWM«MMWW\T SRR R G LG bl i
20 9. :
20
0 - e e e et e
0.0 H
18000.600 20000 25000.0MHz
Freq. Reading Factor Resuit Limit [Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) | (dBuVim) |(dBuVim)| (dB) |P== | ©m | weg) | o
1 18059.347| 26.83 16.23 43.06 74.00 |-30.94| peak
2 18059.347| 15.56 16.23 31.79 54.00 |-22.21| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site; 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2376

Testitem: Radiation Test

EUT: Audiovox Mobiletv

Mode: TX 2437MHz
Model:  WIDTV1

Standard: FCC Class B 3M Radiated

Temp.( C)YHum.(%) 25 C/55%

Manufacturer: Siano Mobile Silicon

Polarization:

Power Source:
Date: 13/07/09/
Time: 12/41/45
Engineer Signature: PEI

Distance:

3m

Vertical
DC 3.7V

Note:  802.11 b

90.0 dBu¥/m

60

limit1:

Bl e e e e o Y Y St e A &% Y A% AN G A Y Y % A w ey Y M -

T e e s e e v e A e e A A A S % e Ay A b e

50 |

40 WMMWMWWJMWN'W S R

PR TR R RO R R R

30
20
10 - —— FOn—
0.0 H
13|]l]l]l]l]l] T 2I]|]|]l] T - 25000.6MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) | (dBuv/im) | (dB) | (dBuVim) |(dBuVim)| (dB) | | ©m) | @egy | o™k
1 18017.784| 25.94 16.14 | 42.08 7400 |-31.92] peak
2 18017.764| 1572 16.14 | 31.86 5400 |-22.14] AVG

Page: 1

http://www.atc-lab.com




Produkte
Products

Prifbericht - Nr.: 17034885 001

Test Report No.

Seite 47 von 164
Page 47 of 164

' § ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
s Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2378

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CYHum.(%) 25 C/55%
EUT: Audiovox Mobiletv

Mode:  TX2462MHz

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 13/07/09/
Time: 12/57/05
Engineer Signature: PEIl
Distance: 3m

Note:  802.11b

90.0  dBuV¥/m

i [ ER—
80
r 4 1 VAN ( ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
&0
50 ;-
] @1 :
40 A, %"MW*WW”W’W”%'MWWZ I
an
A
10 foferaenn e e e ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e
0.0 ;
woooooe T T gm0 25000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuv/im)| (dB) | (dBuV/m) |(dBuVim)| (dB) | P | (cm) | weg) | Remem
18142.761 26.86 16.41 43.27 74.00 |-30.73| peak
2 18142.761 15.52 16.41 31.93 54.00 |-22.07| AVG
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. PYH #2377 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/09/
Temp.( C)Hum.(%) 25 C/55% Time: 12/49/43
EUT: Audiovox Mobiletv Engineer Signature: PE!
Mode: TX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11b
90.0  dBuV/m
‘ . fimit1: i
20 . ,
{1 T S O
50
40
30
20
A0 e e e e e e e e e e e e b A ek o —m e s d v ma Y
0.0 :
18000.000 - TTaopoe T 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuV/m) |(dBuVim)| (dB) | "™ | ©m) | weg) | Reme®
1 18083.140| 26.30 16.28 42.58 74.00 |-31.42| peak
2 18083.140( 16.11 16.28 32.39 54.00 |-21.61f AVG
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Test Plot of Frequency Band Edge of 802.11b mode

ﬁB ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2350 Polarization: Horizontal

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date; 13/07/09/

Temp.( C)YHum.(%) 25 C/55% Time: 8/35/04

EUT: Audiovox Mobiletv Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  WIDTV1
Manufacturer; Siano Mobile Silicon

Note: 802.11 b

30.0 dBuV/m
[ ER—
limit2:
80 R
70 e e n e e e n et o e n ¢ e e e ¢ A e Y W 6 e e e
60
[T B
R NP W SRS TN N PRV TR PRI e L e O S
<1 P TO e IR
LT T O USSR [T
0.0 !
O g
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) | P==™ | m) | (eg) | RO
1 2378.045| 4522 | -7.61 | 3761 74.00 |-36.39] peak
2 2378.045| 3351 761 | 2590 | 5400 |-28.10| AVG
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B ACCURATE TECHNOLOGY CO.,, LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2349

Standard: FCC Part 15 Band Edge (2.4G)
Testitem: Radiation Test

Temp.( C)Hum.(%) 25 C/55%
EUT: Audiovox Mobiletv

Mode:  TX2412MHz

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Polarization:
Power Source:
Date: 13/07/09/
Time: 8/26/21

Engineer Signature: PEIl

Distance: 3m

Vertical
DC 3.7V

Note: 80211 b

90.0 dBu¥Y/m

BO foaieoesn

- T [ i R—
I limit2:
/1 T P

50 !
40
30

20

0.0

'7\«wwmJw»ww\w.«u‘nm.4,JMNWWwMmehwmmJMWMMWWMWﬁW’V“W«n‘wdw

2xio000 T o N 7723500 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | ‘MHz) |(dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | "% | em | (eqy | Ro™™
1 2379.374| 4458 -7.59 36.99 74.00 |{-37.01| peak
2 2379.374| 33.49 -7.59 25.90 54.00 |-28.10| AVG
Page: 1 hitp:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2347
Standard: FCC Part 15 Band Edge (2.4G)
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/55%
EUT: Audiovox Mobiletv
Mode: TX 2462MHz

Manufacturer: Siano Mobile Silicon

Date: 13/07/09/

Engineer Signature:

Note:  802.11b

90.0 dBuV/m

T U S

Y P S USROS

BO e
40

30

00

2 T .

2483500

25000 MHz

Freq. Reading Factor Limit
No.- | MHz) | (dBuv/m)| (dB) (dBuV/m) Remark
1 5488.130| 4682 | -7.38 74.00
2 2488.130| 3458 | -7.38 54.00
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ATC

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:

PYH #2348
Standard: FCC Part 15 Band Edge (2.4G)
Radiation Test
Temp.( C)Hum.(%) 256 C/55%

Polarization:
Power Source:
Date: 13/07/09/
Time: 8/17/23

Vertical
DC 3.7V

00 |

EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: TX 2462MHz Distance: 3m
Model:  WIDTW1
Manufacturer: Siano Mobile Silicon
Note:  802.11b
90.0 dBu¥/m
! B limit1:
limit2: i
80 | e e b A 4 A S & S e e A S & T e s L S S e i
11 TN S U U RS SRR
o |
ARt A et b B s 8 bbb

A - 5000 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | MHz) | (@Buv/m)| (dB) | (dBuvim) |(@BuVim)| (aB) || ©m) | wegy | o
1 2488243 4682 | 738 | 3044 | 7400 |-34.56| peak
2 2488243| 3608 | -7.38 | 2870 | 54.00 |-25.30] AVG
Page: 1 http://www.atc-lab.com
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Test Plot of Spurious Emission of transmitting of 802.11g mode

Low channel, X polarization:

RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
dBpa kHz 100 kHz 1 MHz 10 MHz
/m LERE
120
\\\
M~
LoE \\
= Lioo
~
TDE
|50
I~~~

N

i E‘(“ [ s -,.IM

| lLﬂﬁ‘&da Mg s

=20

9 kHz 30 MHz
Date: 10.JUL.2013 09:52:40

Low channel, Y polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF

dBpa kHz 100 kHz 1 MHz 10 MH=z
/m LER

120

\\\\\
:;JA)P(: | 100 \
\\
|80
i

60

40

20

Y

| [ [ o ‘m\%‘{

ﬁm,* Mot "
. it
9 kHz 30 MHz

Date: 10.JUL.2013 09:54:36
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Low channel, Z polarization:

®

RBW 200 Hz

MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MH=z
/m LER
120
\\\\\
:;JA)P(: | 100 \
|80
i
60
6DE
40
20
™~
i [ ftg ,,...N«'
\-&kL.hJ \ seellp A, —
=20
9 kHz 30 MHz
Date: 10.JUL.2013 09:56:31
Middle channel, X polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
j:ul-\ \?;(y.{ 100 kHz 1 MHz 10 MHz
\\\\\
:;JA)F(: | 100 \
|80
i
60
6DE
40
20
!‘
_bkm %wi‘ MM J.W
| J“"“mﬁ[, R o
=20
9 kHz 30 MHz

Date: 10.JUL.2013

09:58:26
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Middle channel, Y polarization:

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
~
TDE
| s0
I~

6DE
40
20
N
- h‘ [ #‘ 4 'y &K‘
| &ﬂ(‘é\lh (A \K[- 4 foxp ol A
- L]
9 kHz 30 MHz
Date: 10.JUL.2013 10:00:20
Middle channel, Z polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
j:ul-\ \?;(y.{ 100 kHz 1 MHz 10 MHz
\\\\\
:;JA: | 100 \
\\
|80
i
60
6DE
40
20
L
i [ [ bk _A.N’ﬁ
kA Mo i -
=20
9 kHz 30 MHz

Date: 10.JUL.2013 10:02:15




Produkte
Products

Prufbericht - Nr.: 17034885 001 Seite 56 von 164

Test Report No. Page 56 of 164

High channel, X polarization:

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
~
TDE
| s0
I~

6DE
40
20
N
R I s - AL
| MP‘L stsay] \["“J“““ o Kbt
=20
9 kHz 30 MHz
Date: 10.JUL.2013 10:04:09
High channel, Y polarization:
RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE
120
\\\\\
:;JA)F(: | 100 \
\\
|80
i
60
6DE
40
20
.’v‘
B :qﬂ [ [ LYY ....5»"“1
| ! g i
=20
9 kHz 30 MHz

Date: 10.JUL.2013 10:06:02
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High channel, Z polarization:

RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
I
TDE
| s0
I~

LT | T T

9 kHz 30 MHz

Date: 10.JUL.2013 10:07:58
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2392 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/10/
Temp.( CYHum.(%) 23 C/45% Time: 8/56/29
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 g

70.0 dBu¥/m

e et e e o .

50 VRV RPN SEVRIR SPUE U FUOK JU DU SISO NI

40 |

an .

20 | P : ‘ ; [

% ,L,,, ﬂ“«mm w.ww WMW
oy MMW‘“ P
10 W W
0.0 * % : s ' i ; : o
oo a0 s ‘sh‘"“‘?u“liu‘ 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No. | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | % | em) | (aeg) | Remr
1 960.0000 20.86 237 23.23 4650 |-2327| QP
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17034885 001

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2391 Polarization:  Vertical
Standard; FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/
Temp.( C)Hum.(%) 23 C/45% Time: 8/49/51
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 g
70.0 dBuV¥/m
! ‘ ) ) Timit1: —
40 : L
! : o : - !
| e thw 0
20 H L W q\W’f"Y’ Zv et ]
mmw w‘% W““‘W L
,,,,,,,,,,, W% M W““‘*“W?“f’f‘ : ,
0o . Lo H : : oo
anooo 40 50 G0 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. | MHz) |(dBuvim)| (dB) |(dBuvim)|(dBuvim)| (dB) | P | em) | wea) | "™
1 960.0000( 21.36 237 23.73 46.50 |-22.77| QP
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: ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2393

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( CyYHum.(%) 23 C/45%

Polarization:

Power Source:
Date: 13/07/10/
Time: 9/04/53

Horizontal
DC 3.7V

1 FSRU SIS SR SO UG S

EUT: Audiovox Mobiletv Engineer Signature: PEIl
Mode: TX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 g
70.0  dBuv/m
f : : I Timit1: -

40 |

30

20 |

1
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuvim)| (dB) || m) | deg) | RE™®
1 960.0000| 21.25 237 23.62 46.50 |-22.88 QP
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, B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2394 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/10/
Temp.( C)Hum.(%) 23 C/45% Time: 9/12/33
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 g

700 dBuv/m_

P e £ SE— - e
| ] T
40 ! H e
! Mﬁ"@-{w”{‘r«:\w‘“\ww )
w N
10 : " i
seoo0 e0 so en 7o e T 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Resuit Limit |Margin Height | Degree
No. (MHz) | (dBuV/m) | (dB) | (dBuV/m) |(dBuV/im)| (dB) | | em) | @eg) | RO

1 960.0000f 20.83 237 23.20 46.50 |-23.30| QP
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2396
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( C)Hum.(%) 23 C/45%
EUT: Audiovox Mobiletv

Mode: TX 2462MHz

Manufacturer; Siano Mobile Silicon

Polarization:
Power Source:
Date: 13/07/10/
Time: 9/27/25

Engineer Signature: PEI

Distance: 3m

Horizontal
DC 3.7V

Note:  802.11g

70.0  dBuV/m

80 |

Timit1: s

5.] Ll
-

a0 :

30

20 |

10

0.0 : : cob : : : Co e

30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | (MHz) |(dBuv/m)| (dB) |(dBuVim) |(dBuvim)| (dB) | "= | em) | weg) | ™™
1 960.0000( 20.67 2.37 23.04 46.50 |-23.46| QP
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, ' ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
i Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2395 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/

Temp.( C)YHum.(%) 23 C/45% Time: 9/20/50

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m

Model:  WIDTW1
Manufacturer: Siano Mobile Silicon

Note:  802.11 g

70.0  dBuV/m

! : N CTT : : [ E—"

TR OIS SR RPN S UL U PO SRUNUSURURUPRURUIUIS SUURUNRUNUNN SUPSUNUTE SURUUUE PRUUCSRDRE SO ST SO

40

30

20

n.ui § % N 5 f R
T S T R T I 300460 500 600 700 000.0 MMz
Freq. Reading Factor Result Limit  [Margin b Height | Degree [
No. (MHz) | (dBuv/im) | (dB) | (dBuV/m) |(dBuvim)| (dB) |°°°°" | em) | (@eg) | Ro™
1 960.0000| 2147 237 | 2354 4650 |22.96| QP
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2355

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 25 C/55%

Polarization:
Power Source:
Date: 13/07/09/
Time: 9/20/25

Horizontai
DC 3.7V

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 g
100.0 dBuV/m
{ : T Timit1: P
%0 | AUV SOUOTE SOV SUUUE SR VORI U SRS
70 ;
50
71 SOOIt | U USSP U UL SRR SRR S e
e e
30 Setiportlhdlides e G
.1 R U S RIS
1u.u§ ; : ; oo
woooo0 T 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuV/m) |(dBuvim)| (dB) | Z° | m) | @eg) | RO
1 2412.000| 86.01 -7.43 78.58 / / peak
2 4824.022| 43.76 -0.19 43.57 74.00 |[-30.43| peak
3 4824.022| 38.11 -0.19 37.92 54.00 |-16.08| AVG
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2356

Testitem: Radiation

Model:  WIDTWV1

Test

Standard: FCC Class B 3M Radiated
Temp.( C)YHum.(%) 25 C/55%
EUT: Audiovox Mobiletv
Mode: TX 2412MHz

Manufacturer; Siano Mobile Silicon

Polarization:

Power Source:
Date: 13/07/09/
Time: 9/32/47

Engineer Signature: PE!

Distance:

3m

Vertical

DC 3.7V

Note:  802.11 g

100.0 dBuV/m

limit1: B
90
m
60
50 PR NS e e e
D e e
il _ [ :
30 WW\MFW*\WWW L) :
20 - AN O SR S S D
10.01 ‘ : : ; oo
1000.000 20000 3000 5000 6000 7000 80003008 18000.0 MHz2
Freq. Reading Factor Result Limit  |Margin Height | Degree
No.- | (MHz) |(dBuvim)| (dB) |(dBuVim) |(dBuvim)| (dB) | ¥ | em | weg) | Rem™
1 2412.000| 87.73 -7.43 80.30 / / peak
2 4823.985| 43.12 -0.19 42.93 74.00 |[-31.07| peak
3 4823.985| 37.46 -0.19 37.27 54.00 (-16.73| AVG
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» ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
! AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2358 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( C)/Hum.(%) 25 C/55% Time: 9/56/53
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note: 80211 g

100.0 dBu¥/m

0 O SRS S
0 USRS SRS AN SOOI, JOUNUUUE ARV WS U SN S

70

[/ I

T B N O N B B

2000 3000 5000 6000 7000 80009000 {5060 MMz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | MHz) | (dBuv/m)| (dB) | (dBuv/m) |(dBuvim)| (dB) | | em) | weg) | Ro™*
1 2437.000| 89.49 -7.36 82.13 / / peak
2 4874.068| 45.53 0.09 45.62 74.00 |-28.38] peak
3 4874.068| 40.88 0.09 40.97 54.00 [-13.03| AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
. Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2357 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 13/07/09/

Temp.( C)Hum.(%) 256 C/55% Time: 9/45/11

EUT: Audiovox Mobiletv Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Note:  802.11 g

100.0 dBuV/m

limit1: —
90
80
70
(1]
50
40
0
20 Loen i caeraanit
"]'U; : : : i ‘ ; Lo |
yooo.oop T e Tagon T soo0” 6000 7000 @000SODD  180D0.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- |\ (MHz) |(dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | | ©m) | weg) | RO
2437.000( 90.17 -7.36 82.81 / / peak
4874.074 44 .54 0.09 44.63 74.00 [-29.37| peak
4874.074| 40.07 0.09 40.16 54.00 (-13.84] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2359

Test item:

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 25 C/55%

EUT: Audiovox Mobiletv
Mode: TX 2462MHz
Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Horizontal
DC 3.7V

Polarization:
Power Source:
Date: 13/07/09/
Time: 10/07/04
Engineer Signature: PEI
Distance: 3m

Note:  802.11 g

100.0  dBuV/m

; lmith: | —
50
1 : ;
BD [ e - .
7
50
' L At e
40 W\NWM : M e W«
. Lo
1“-“§ : : : : R S
1000.000 72000 3000 5000 6000 7000 80009000 " 18000.0MHz
Freq. Reading Factor Resuit Limit [Margin Height | Degree |
No. | (MHz) | (dBuv/m)| (dB) |(dBuv/m) |(dBuvim)| (dB) |2 | em) | @eg) | Ro™™
1 2462.000( 88.96 -7.35 81.61 / i peak
4924.043| 44.08 0.34 44 .42 74.00 |[-28.58| peak
3 4924.043| 39.31 0.34 39.65 54.00 [-14.35] AVG
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ATC

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2360
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)YHum.(%) 26 C/55%
EUT: Audiovox Mobilety
Mode:  TX2462MHz

Manufacturer: Siano Mobile Silicon

Polarization:

Power Source:
Date: 13/07/09/
Time: 10/19/37

Vertical
DC 3.7V

Engineer Signature: PEI]

Distance: 3m

Note:  802.11 ¢

100.0 dBuY/m

60

Timit1:

50

40

b | I SRR ,,,,,,,,, - Vw,;‘”, [EOOR N, -
10.0 . : ool
1000.900 2000 5000 5000 7000 80009000 18000 OMHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree

No. (MHz) | (dBuV/im) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | P | m) | weg) | o™
1 2462.000( 88.98 -7.35 81.63 / / peak
2 4924.054| 4419 0.34 4453 74.00 |(-29.47| peak
3 4924.054| 39.72 0.34 40.06 54.00 |-13.94| AVG
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5 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
. F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290
v Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2379 Polarization. Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( C)YHum.(%) 25 C/55% Time: 13/05/13
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11 g
90.0  dBuV/m
; T ) Timit) —
1 T O ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
70 ; e B
60 ...
50
i1 :
40 D;WMWM . e - WMW
[ M‘*’“MMMMWMW R G R IR e FL T e Wy LR LTSI
20 B
0.0
18000.000 25000.0 MH=
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. | (MHz) |(dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | > | m) | wea) | e
1 18077.189| 27.13 16.27 | 43.40 74.00 (-30.60| peak
2 18077.189| 15.85 16.27 32.12 54.00 |(-21.88] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber
Tel:+86-0755-26503290

Fax:+86-0755-26503396

Job No.: PYH #2380 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( C)Hum.(%) 25 C/55% Time: 13/16/18
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer; Siano Mobile Silicon
Note:  802.11 g

90.0 dBuV/m

f - Timit?: —

60 -

4 !

20 oo

10 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

0.0

iso0gOOD 25000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No. (MHz) | @Buvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | " | em) | wegy | RE™e™
1 18047.462| 26.23 16.20 42.43 74.00 |[-31.57| peak
2 18047.462| 16.36 16.20 32.56 54.00 [-21.44| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

EUT:
Mode:

PYH #2382
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/55%
Audiovox Mobiletv
TX 2437MHz
Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Polarization: Horizontal
Power Source: DC 3.7V
Date: 13/07/09/
Time: 13/32/28
Engineer Signature: PEI
Distance: 3m

Note:  802.11 g

90.0 dBuV/m

Timit1 —
80 O S DU PR O
20 e ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
50 .
40 i %WWMW«
0
w0 i)
00 | :
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) |(dBuVim) |(dBuvim)| (dB) |°¥®' | m) | @eg) | o™
1 18083.140( 27.10 16.28 43.38 74.00 |-30.62| peak
2 18083.140 15.82 16.28 32.10 54.00 |[-21.90| AVG
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
i F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2381

Testitem: Radiation Test

EUT: Audiovox Mobiletv

Mode: TX 2437MHz
Model:  WIDTV1

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/55%

Manufacturer: Siano Mobile Silicon

Polarization:  Vertical
Power Source: DC 3.7V
Date: 13/07/09/

Time: 13/24/27

Engineer Signature: PEI
Distance: 3m

Note:  802.11¢g

90.0 dBuV/m

limit1: e
{1 T PN ...........................................................................................
60
50
o RN ol e
0
10 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, Fe e e e et e et e e e o
0.0 ‘
18000.000 20000
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) |(dBuVim) |(dBuVim)| (dB) || m) | @eg) | RO
1 18136.790| 27.08 16.40 4348 74.00 |-30.52( peak
2 18136.790| 16.12 16.40 32.52 54.00 |[-21.48| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
. Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2383 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/09/
Temp.( C)YHum.(%) 25 C/55% Time: 13/42/21
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

802.11g

90.0 dBuV/m

limit1 e
BO | e e e et e et e n a2 e e e e L
21 e T T R T R
60
50
PR . 2
40 T WMWWMM“MW;& oA B o BRI peboiigoba
W ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
00 | E
1liDﬂﬂ.ﬂUU T o Zﬂ[l[lﬁ - 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. | MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuVim)| (dB) |2 | m) | eg) | o
1 18142.761 26.43 16.41 42.84 74.00 |-31.16] peak
2 18142.761 15.96 16.41 32.37 54.00 |-21.63| AVG
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®  ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
3 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2384 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/

Temp.( C)YHum.(%) 25 C/55% Time: 13/51/33

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:  802.11 g

limit1: e £
21 O U g v R L C R R D
4 1 T e R T T TR
60
50
a0
2 ).
10
00 | ‘
18000.000 20000 " 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | (MHz) |(Buv/im)| (dB) | (dBuVim) |(dBuvim)| (aB) | P | em) | weny | Rem
1 18065.292| 27.45 16.24 43.69 74.00 |-30.31| peak
2 18065.292 16.15 16.24 32.39 54.00 |-2161| AVG
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Test Plot of Frequency Band Edge of 802.11g mode

P ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2351 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.{ C)Hum.(%) 25 C/55% Time: 8/43/23
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:  802.11 ¢

90.0  dBuV/m

B0 e e e e e e e e e LT
{1 T T T T T T
60
AR i S A P R A A st bt e sl
71 [ e B |
i
!
0.0 i
- e . —
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. | MHz) |(@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) | P | em | wea) | Re™
1 2380.155| 4566 | 759 | 3806 | 7400 |-35.94] peak
2 2380.155| 3349 | 759 | 2590 | 5400 |-28.10] AVG
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 2# Chamber

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2352 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/09/
Temp.( C)Hum.(%) 25 C/55% Time: 8/51/29
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note: 802.11g
90.0 dBuV/m
f N fimit1: oo,
3 limit2:
80 éuw v~ v N A AN A A AN AN SENEE M eMsasAvasNms e eMAM b AM M edaraNbu YR ARERE LS. Y ARARN. YNANRNE AR SEan LA
40 ‘é””* G T :
?*‘*“\WVNN&WWW,»NWW\MWMWM#MAWNWM«MNMWWNMMWW MW
i
1 2 E O ER PR ST
!
0.0
amoo00 2390.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. | MHz) |(dBuvim)| (dB) |(dBuV/m)|(dBuVim)| (dB) | °®™™ | tcm | weg) | Reme™
1 2378.369| 45.41 -7.61 37.80 74.00 |-36.20{ peak
2 2378.369| 33.51 -7.61 25.90 54.00 |-28.10| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2354 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( C)YHum.(%) 25 C/55% Time: 9/09/57
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11g
900  dBuV/m
lmitl: | —
mit2: e
80
2 PO O Pt
60
40 e e & ¥ A M A A A A N A a  h e A A W A A N A A WM MW A W Y YN M..M.,..;
oo ol it et bty
20
o 11 [ T T T e R Y
0.0 :
e e - T
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) | (dBuv/m) | (dB) | (dBuV/m) |(dBuvim)| (dB) | | em | weg) | RO
1 2483.500| 46.50 -1.37 39.13 74.00 |-34.87| peak
2 2483.500| 34.47 -7.37 27.10 54.00 |-26.90{ AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2353 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( C)Hum.(%) 25 C/55% Time: 9/00/27
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:  802.11g
90.0  dBu¥/m
limitl:
fimit2:
BO rer et
2 1 T N E BB e
50
1
mewwm«w*w«mmw»wmwwm,km&amkW‘MWWfWMwWwWwM
20
10
0.0
2483500 ) 25000 MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No. | MHz) |(dBuvim)| (dB) | (dBuvim) |(dBuVim)| (dB) | % | m | weg) | Rem™
1 2483.500| 48.01 -7.37 40.64 74.00 |-33.36| peak
2 2483.500( 35.87 -7.37 28.50 54.00 |-25.50] AVG
Page: 1 http://www.atc-lab.com
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Test Plot of Spurious Emission of receiving mode

Low channel, X polarization:

%

RBW

MT

200 Hz
50 ms

Att 10 dB AUTO PREAMP OFF

j:“m \1;;45(.{ 100 kHz 1 MHz 10 MHz
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|80
i
|60
40
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R [ m\"'ﬁ
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M
9 kHz 30 MHz
Date: 10.JUL.2013 09:14:47
Low channel, Y polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
dBpa kHz 100 kHz 1 MHz 10 MH=z
/m LER
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|80
i
60
40
20
0
_‘\“‘ﬁ“ [ o M“m‘
[T ettt
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9 kHz 30 MHz
Date: 10.JUL.2013 09:16:47
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Low channel, Z polarization:

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
~
| s0
I~

Kol ok

| Wrw‘ﬁ‘ u e

9 kHz 30 MHz

Date: 10.JUL.2013 09:18:42
Middle channel, X polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
j‘:‘m \?;gl{ 100 kHz 1 MHz 10 MHz
\\\\\
:;JA)F(: | 100 \
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40
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i [ : “

Y
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=20

9 kHz 30 MHz

Date: 10.JUL.2013 09:20:37
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Middle channel, Y polarization:

®

RBW 200 Hz

MT

50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MH=z
/m LER
120
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:;JA)P(: | 100 \
|80
i
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40
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=20
9 kHz 30 MHz
Date: 10.JUL.2013 09:22:58
Middle channel, Z polarization:
@ RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF
j:ul\ \?;(y.{ 100 kHz 1 MHz 10 MHz
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:;JA: | 100 \
|80
i
60
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40
20
¥
i [ .MN
™ 5
b s
=20
9 kHz 30 MHz

Date: 10.JUL.2013 09:24:55
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High channel, X polarization:

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
~
TDE
| s0
I~

%R‘i woar . N

9 kHz 30 MHz

Date: 10.JUL.2013 09:26:50

High channel, Y polarization:

RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
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120
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9 kHz 30 MHz

Date: 10.JUL.2013 09:28:46
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High channel, Z polarization:

RBW 200 Hz
MT 50 ms
Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LEFR

L 120

\\\
L
1 P \\
MAXHE | 100
I
TDE
| s0
I~

9 kHz 30 MHz

Date: 10.JUL.2013 09:30:41
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2397

Testitem: Radiation

Model:  WIDTV1

Test

Standard: FCC Class B 3M Radiated
Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: RX 2412MHz

Manufacturer: Siano Mobile Silicon

Polarization:
Power Source:
Date: 13/07/10/
Time: 9/35/17

Engineer Signature: PEl

Distance: 3m

Horizontal
DC 3.7v

Note:

70.0 dBuV/m

; limit1: o
B iaeeineans Feasauen uuuuu famn D e Y T
50 .
; ]
40 : :
0 e :
: A
| Mhrmw“ W
) M"""’W W’WNW
WM*WHWWWJ WW‘“N%W
10 AMMW'{ : W :
0.0 : : B . : E g : ’ B M ! ‘
30000 40 50 6D 70 80 T 300 400 500 600 708 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@BuV/m) | (dB) | (dBuV/m) |(dBuv/m)| (dB) | | m) | weg) | Rem™™
1 960.0000( 21.10 237 23.47 46.50 |-23.03| QP

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2398

Test item:

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 23 C/45%

Vertical
DC 3.7V

Polarization:
Power Source:
Date: 13/07/10/
Time: 9/43/53

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
70.0 dBuV/m
{ ; ; B 3 f : Timit1: —
o : - 1
4., B
: : : : : : 1
H : oo : : ) it 9
20 WMVM .. i
T L b P
e I T s
10 ~-----»~»§»~~~~~:~~~~-n~ ~www mww«-wwz.wm»w«wyw:v-u»w.
3l]l]l]l] ) “4]] 50 B0 7'I] 300 4I]ﬂA WEI]I] EI]I]M‘F;l]l] 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuv/m) |(dBuvim)| (dB) | Z= | m) | (deg) | Rema™
1 960.0000| 20.46 237 22.83 46.50 |-23.67| QP
Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:

PYH #2400

Standard: FCC Class B 3M Radiated

Radiation Test

Polarization:
Power Source:
Date: 13/07/10/

Horizontal
DC 3.7V

Temp.( C)YHum.(%) 23 C/45% Time: 9/56/48
EUT: Audiovox Mobilety Engineer Signature: PEIl
Mode: RX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
70.0 dBuV/m
; E - Y H limit1: e
50 l SR SN SN U SO .
| |
iwmii Lo : Y
! TR T PR o v, L M : S
u_ui o IR i i : I
30000 40 50 0 70 80 300 400 500 60D 700 10000 MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No. | (MHz) | (dBuv/m)| (dB) |(dBuV/m) |(dBuvim)| (dB) | 7| m) | (eg) | RO
1 960.0000] 21.14 237 23.51 46.50 {-22.99f QP
Page: 1 http://www.atc-lab.com
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e ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2399

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Polarization:
Power Source:

Date: 13/07/10/

Vertical
DC 3.7V

Temp.( C)yHum.(%) 23 C/45% Time; 9/50/14
EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: RX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
700  dBuV/m
‘ : limit1: J—
50 | F
0 L
: Dot L e
: . : e “""W‘W :
| Lo -t e : Lo
20 .. W.A‘f\t(
WMMWW%&W W“W““"’?“‘""‘WM .
0o :

30000 a0 50 60 70 80

300

400 500 600 700 10000 WMHz

Freq. Reading | Factor Limit |[Margin Height | Degree
No- ' (MHz) | (dBuvim)| (dB) (dBuV/m) Detector | 'cmy | (deg) | REmam
1 960.0000| 2123 237 4650 |2290| QP
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ACCURATE TECHNOLOGY CO,, LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2401 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/10/
Temp.( C)YHum.(%) 23 C/45% Time: 10/03/07
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
70.0 dBuV/m
[ Y F—
50 i § - - :V ._,.:_._“ ; ,,»..._’ - .
© U0 U S W W
20 U SUORNS SO O SO
: A ~|.~.M*" : : : !
NP STy W*MWM 5 :
10 \W‘ *"MMWWWN ............... i ;
0.0 : : : . : : : : : ‘ ool
30000 4D 50 &0 70 60 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | MHz) | (dBuv/m)| (dB) |(dBuV/m) |(dBuVim)| (dB) || em) | wegy | RE™™
1 960.0000( 20.57 2.37 22.94 4650 |-23.56| QP
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2402 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/10/
Temp.( C)YHum.(%) 23 C/45% Time: 10/13/38
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
70.0 dBuV/m
; ; i : [ B —
. . ‘
: : : R
: ; ¢ wwwm;;
(L - W\W .
; P ; ;
0o ‘ R N N ' : : ‘ L
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree
No. | (MHz) | (dBuvim) | (dB) |(dBuv/m) |(dBuVim)| (dB) | | em) | eg) | RO™™
1 960.0000| 20.88 237 23.25 46.50 |-23.25| QP
Page: 1 hitp:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2362 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( CYHum.(%) 25 C/55% Time: 10/38/45
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:

50.0 dBu¥/m .

o Y Timit1: —

80

70

60

50

a0 |

30

20

10

oo ! : : : : : [

1000.000 2000 3000 5000 6000 7000 80009000 1B000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (aB) | = | ©m | wea) | Rom*
1 13495.268 8.37 39.59 47.96 74.00 |[-26.04| peak
2 13495.268 -3.99 39.59 35.60 54.00 |-18.40| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2361 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( CYHum.(%) 256 C/55% Time: 10/30/38
EUT: Audiovox Mobilety Engineer Signature: PEl
Mode: RX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:

90.0  dBuV/m

- fimit1: e

a0

70 |

60

o o mew ‘”’*"*‘wm»«w Fosvin,

WMMMWW s :

20 Al aad et ] : ; :

2

10

0.0 : : ; ) cor

1000.000 2000 3000 5000 6000 7000 8000 9000 " 18000 0 MHz
Freq. Reading | Factor Resuilt Limit [Margin Height | Degree
No. | MHz) |(Buv/im)| (dB) | (dBuV/m) |(dBuvim)| (dB) |>*°°™ | Cm) | @es) | R
1 13414.770 8.09 39.50 47.59 74.00 |-26.41| peak
2 13414770 -3.30 39.50 36.20 54,00 |-17.80| AVG
Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2363 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/09/
Temp.( C)Hum.(%) 25 C/55% Time: 10/47/51
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2437MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobite Silicon
Note:
900 dBuV/m
T Timit1: .
- T O U SRR SO SR DU SO SOOI ST SO
70 S SO SONUURURUE SR NS SRS SUSUS SRS BUS SN SRR
60 . B .
| 4 M,mww*iwmwdﬂwmbwww
40 e e
W»WW*WWM% o
30 aﬂWMMW"\W :
10 V,_E,”mm.b.qwm..);m”m (RN NSV SRS SIRUR SSRRIIN RPN
n.o : : ' I N
1000060 2000 3000 5000 G000 7000 80003000 " 18000.0MHz
Freq. Reading | Factor Result Limit [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | = | m) | wegy | R
1 13413.211 8.02 39.50 47.52 74.00 (-26.48| peak
2 13413.211 -3.10 39.50 36.40 54.00 |(-17.60| AVG
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At ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2364

Test item: Radiation Test

EUT: Audiovox Mobiletv
Mode: RX 2437MHz

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/55%

Polarization:  Vertical
Power Source: DC 3.7V
Date: 13/07/09/

Time: 10/55/17

Engineer Signature: PE!
Distance: 3m

Note:

90.0 dBuY/m

; : : : Timit1: —
0 f - -
70 1
60
50 f
w0
20
L T SO ,,,,,,,,,,,,,,,,,,,, ‘ ,,,,,,,,,,, W.u_é,,m [ IO SUUE S SRR NUDI
0.0 : : : : : : P :
1000.000 o 2000 3000 5000 6000 7000 80003000 10000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuVim)| (@B) |P®=" | em) | weg) | "™
13535.004 8.08 39.66 47.74 7400 |-26.26] peak
2 13535.004| -3.56 39.66 36.10 54.00 |-17.90] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2366 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( C)Hum.(%) 25 C/55% Time: 11/13/12
EUT: Audiovox Mobiletv Engineer Signature: PE|
Mode: RX 2462MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:

90.0  dBuV/m

80

70

60

40

20 Wbttt §

20

10 z ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, .

00 | : | L

w008 2000 3000 5000 GOOD 7000 BOODS9000 18000.0MHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree

No.- | (MHz) |(@Buvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | P | em) | (egy | R
1 13030.319 8.61 39.04 47.65 74.00 (-26.35| peak
2 13030.319( -2.68 39.04 36.36 54.00 |[-17.64| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Temp.(
EUT:
Mode:
Model:

Test item:

PYH #2365

Standard: FCC Class B 3M Radiated
Radiation Test

C)yHum.(%) 25 C/55%
Audiovox Mobiletv
RX 2462MHz

WIDTV1

Manufacturer: Siano Mobile Silicon

Polarization:  Vertical
Power Source: DC 3.7V
Date: 13/07/09/

Time: 11/04/58

Engineer Signature: PEI
Distance: 3m

Note:

dBuV/m

90.0

50 |

Timit1: s

40 !

30

20

10

0.0 ! : ‘ H H ! B :

oo 2000 3000 5000 6000 7000 80DD 3000 18000.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | MHz) | (dBuv/m)| (dB) | (dBuV/m) |(dBuVim)| (aB) | | tem) | weg) | P
1 13415172 9.00 39.50 48.50 74.00 |-25.50| peak
2 13415.172| -3.08 39.50 36.42 54.00 |-17.58] AVG
Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

EUT:
Mode
Mode

Job No.:

Test item:

PYH #2367
Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 25 C/55%

Audiovox Mobilety
: RX 2412MHz

I WIDTWV1

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 13/07/09/
Time: 11/23/54
Engineer Signature: PEI
Distance: 3m

Note:

90.0  dBu¥/m

- T [ FA—

80 B

7 e

50

40 :;W,V..A,\.,..VH,

n

10 e e e e e e e e e e e e n = A s e e e e ot b o e e

00 «

wgooooon 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz)  |(dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) || em | tdeg) | FO™™
1 18034.432| 26.86 16.18 43.04 74.00 |-30.96] peak
2 18034.432| 15.92 16.18 32.10 54,00 [-21.90| AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2368 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.( CYHum.(%) 256 C/55% Time: 11/31/50
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2412MHz Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
90.0  dBu¥/m
o Timit1: —
80 . .
b 1 T ST AU Sy DV RO U O RGPSy U Py g Ry P PRV QU
60
50
40
30
20
1 1 20Oy R T T T T
0.0 | : ;
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) | (dBuv/m) |(dBuvim)| (@B) | %% | em) | w@egy | R
1 18065.292| 26.56 16.24 42.80 74.00 |-31.20| peak
2 18065.292| 16.07 16.24 32.31 54.00 |-21.69| AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2370 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source;: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/
Temp.{ C)Hum.(%) 25 C/55% Time: 11/47/56
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: RX 2437MHz Distance: 3m
Model:  WIDTW1
Manufacturer: Siano Mobile Silicon
Note:
90.0  dBuV/m
limit1 pa—
70 fumamrmnrnnn sesvmaanan e e j .....................................................................................
60
50
40 -
R
20 .......
10 , - M”H..w,...,.H.,...A.,,.,M,M,§M,.MN””””U, PR -
0o : i
18000600 - 20000 B 25000.0 MH2
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuv/im) | (dB) |(dBuV/m) |(dBuvim)| (dB) || €m | weg) | RE™
18106.965| 27.16 16.34 43.50 74.00 |(-30.50| peak
2 18106.965| 16.04 16.34 32.38 54.00 |[-21.62| AVG

Page: 1
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£ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
4 : ’
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
z Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2369 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/09/

Temp.( C)YHum.(%) 256 C/556% Time: 11/40/21

EUT: Audiovox Mobiletv Engineer Signature: PE|
Mode: RX 2437MHz Distance: 3m

Model:  WIDTV1
Manufacturer; Siano Mobile Silicon

Note:

90.0  dBuV/m

Timit1: e
1 TR U SO S SIS
60
50
40
30
20
10 NP S , ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
0.0 :
18000.000 20000 T Z6000.0MHzZ
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) |(dBuv/m) |(dBuvim)| (aB) [P | em) | (eg) | RE™™
1 18083.140| 27.53 16.28 43.81 74.00 |[-30.19| peak
2 18083.140| 15.94 16.28 32.22 54.00 |-21.78] AVG

Page: 1 hitp://www.atc-lab.com
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: ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
% F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2371
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/55%
EUT: Audiovox Mobiletv
Mode: RX 2462MHz

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 13/07/09/
Time: 11/55/35
Engineer Signature: PE}
Distance: 3m

Note:

) limit1: —
71 R o U
1 T o s A nSASConel snecessnoncec cmcncosss
60
50
40 ‘tWMM““WWWWMMMW v ';m* PRI ORT . ST 17t DAY L0 P T T AW PT ~~~,»;QWW«M\
30
20
LT T SN .......................................................................................
00 |
18000.000 20000 ; . 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | MHz) |(dBuVim)| (dB) | (dBuv/m) |(dBuVim)| (aB) || em | eq) | Romr
1 18089.094| 26.83 16.30 43.13 74.00 |-30.87| peak
2 18089.094( 15.65 16.30 31.95 54.00 |-22.05| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job N

EUT:

Test item:

Mode:

o.. PYH #2372

Audiovox Mobiletv

RX 2462MHz
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)YHum.(%) 25 C/55%

Polarization:  Vertical
Power Source; DC 3.7V
Date: 13/07/09/

Time: 12/04/14

Engineer Signature: PEI
Distance: 3m

Note:
90.0 dBuV/m
; o T Timit1: -
80 .
10
20 |
LT O PSRN
00 | ;
18000000 20000 250000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (Buv/m) | (dB) | (dBuVim) |(dBuvim)]| (dB) | 2| m) | @eg) | Ro™™
1 18077.189| 27.11 16.27 43.38 74.00 |[-30.62| peak
2 18077.189 15.43 16.27 31.70 54.00 |[-22.30| AVG

Page: 1
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5.1.7 Conducted emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

2013-07-19

FCC Part 15.107 (a)

FCC Part 15.207

RSS-210 Clause 2.6
ICES-003 Issue 5 August 2012
ANSI C63.4: 2003

0.15 - 30MHz

FCC Part 15.107(a)

FCC Part 15.207

ICES-003 Issue 5 August 2012
Table 4 of RSS-Gen

Shield room

AC 120V, 60Hz
A&B,C

Not Connected
25C

52%

101kPa

For details refer to following test plot.

Pass
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mecbile Silicon
Operating Condition: VHF3 (177 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment:

Start of Test: 7/18/2013 / 3:50:56PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLKB8126 2008
Average

Level [dBuV)

80
70
60

50~

40
30
20 -

300k 400k 600k 800k 1M 2M 3M
Frequency [Hz]

PEI-0719-V01_fin
PEI-0719-V01_fin2
PEI-0719-V01 pre
PEI-0719-V01 pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0719-V01 fin"

7/19/2013 3:55PM

Frequency Level Transd Limit Margin Detector
MHz dBuv dB dBuv dB
0.177381 51.30 11.6 65 13.3 QP
0.202358 49.50 11.8 64 14.0 QP
3.349036 40.00 12.3 56 16.0 QP

MEASUREMENT RESULT: "PEI-0719-V01l fin2"
7/19/2013 3:55PM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB dBuv dB
0.181681 38.20 11.7 54 16.2 AV
0.196781 36.30 11.7 54 17.4 AV
3.457718 30.80 12.3 46 15.2 AV

Page 1/1 7/19/2013 3:55PM PEI-0719-VO01

Line

Ll
Ll
Ll

Line

Ll
Ll
Ll

PE

GND
GND
GND

PE

GND
GND
GND
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specification:

Comment:
Start of Test:

SCAN TABLE:

Short Description:

Audiovox Mobiletv M/N:WIDTV1
Siano Mobile Silicon

VHF3 (177 MHz)

1#Shielding Room

PEI

N 120V/60Hz

7/19/2013 / 3:56:48PM

"V 150K-30MHz fin"

SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s S kHz NSLK8126 2008
Average

Level [dBpV]

80
70
80
50
40
30
20

.
600k 800k 1M

8M 10M

150k 300k 400k 2M 3M 4M  5M BM 30M
Frequency [Hz]'
X . MES PEI-0719-V02_fin
! +MES PEI-0719-V02_fin2
~MES PEI-0719-V02_pre
~~~~~~~~~~~ MES PEI-0719-V02_pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI—0719—V02_fin"
7/19/2013 3:59PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBuv dB
0.179518 52.70 11.6 65 11.8 QP N GND
0.187568 51.20 11.7 64 12.5 QP N GND
2.994855 39.50 12.3 56 16.5 QP N GND
MEASUREMENT RESULT: "PEI-0719-V02_fin2"
7/19/2013 3:59PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dRpv dB  dBuv dB
0.180236 37.20 11.6 55 17.3 AV N GND
2.912325 31.50 12.3 46 14.5 AV N GND
4.702030 27.30 12.3 46 18.7 AV N GND
Page 1/1 7/19/2013 3:59PM PEI-0719-v02
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: VHF3 (195 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment :

Start of Test: 7/19/2013 / 4:03:17PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector 'Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

80
70
60

50k

40 [
30

10 ‘l‘
I I I
0 . | | I
150k 300k 400k 600k 800k 1M 2M 3M 4M  5M &M 8M 10M 20l 30M
Frequency [Hz}
PEI-0719-V04_fin
PEI-0719-V04 fin2
PEI-0719-V04_pre
PEI~0715-V04_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Veltage AV
MEASUREMENT RESULT: "PEI—O719—VU{_fin"
7/19/2013 4:05PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.154251 43.00 11.5 66 22.8 QP Ll GND
0.179518 50.60 11.6 65 13.9 QP L1 GND
2.923975 38.80 12.3 56 17.2 QP Ll GND
MEASUREMENT RESULT: "PEI—0719—V04_fin2"
7/18/2013 4:05PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.184605 38.10 11.7 54 16.2 AV Ll GND
2.877655 32.60 12.3 46 13.4 AV Ll GND
4.627544 28.50 12.3 46 17.5 AV Ll GND

Page 1/1 7/19/2013 4:05PM PEI-0719-V04
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: VHF3 (195 MHz)

Test Site: 1#Shielding Room

Operator: PET

Test Specification: N 120V/60Hz

Comment:

Start of Test:

7/19/2013 / 3:59:27pPM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]

80
70
60

50 |-

40
30
PLIES

150k 300k 400k 600k 800K 1M M 3M  4M 5M &M 30M
Frequency [Hz]
% L MES PEI-0719-V03_fin
+ + MES PEI—0719—V03:fin2
MES PEI-0719-V03_pre
~~~~~~~~~~~~~~ MES PEI-0719-V03 _pre2
LIM FCC 1i5B V QP Veoltage QP
LIM FCC 158 V AV Voltage AV
MEASUREMENT RESULT: "PEI-0719—V03_fin "
7/19/2013 4:01PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.188327 52.50 11.7 64 11.6 QP N GND
0.199152 51.00 11.7 64 12.6 QP N GND
3.375882 39.10 12.3 56 16.9 QP N GND
MEASUREMENT RESULT: ”PE’I—0719-V03_fin2 "
7/19/2013  4:01PM
Frequency Level Transd Limit Margin Detector Line PE
MHzZ dBuv dB dBpv ds
0.188327 38.00 11.7 54 16.1 AV N GND
2.912325 32.00 12.3 46 14.0 AV N GND
4.646054 27.50 12.3 46 8.5 AV N GND
Page 1/1 7/19/2013  4:01PM PEI-07139-V03
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: VHF3(213 MHz)

Test Site: 1#shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment:

Start of Test: 7/19/2013 / 4:05:42PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level {dBpV]

80
70
60

50y =

40
30

2M 3M 4M
Frequency [Hz]

% <ZMES PEI-0719-V05_fin
PEI-0719-V05_finZ
EFEI-0719-V05_pre
PEI-071%-V05_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0719-V05 fin"

7/19/2013 4:07PM

Frequency Level Transd Limit Margin Detector
MHz dBuv dB dBuv dB

0.174571 4'7.90 il1.6 65 16.8 QP

0.200748 48.40 11.7 64 15.2 QP

2.889166 38.90 12.3 56 17.1 QP

MEASUREMENT RESULT: "PEI-0719-V05 _fin2"
7/19/2013 4:07PM

Frequency Level Transd Limit Margin Detector
MHz dBuv dB dBpv dB

0.189837 38.00 11.7 54 16.0 AV

2.776101 31.50 12.3 46 14.5 AV

4.464236 28.30 12.3 46 17.7 AV

Page 1/1 7/19/2013 4:07PM PEI-0719-VO05

Line

Ll

Ll

Line

Ll
Ll
Ll

PE

GND
GND
GND

PE

GND
GND
GND
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: VHF3({213 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment:

Start of Test: 7/19/2013 / 4:08:08PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

80
70
60
50 ¢4
40
30

300k 400k 600k 800k 1M

Frequency [HZ]

by MES PEI-C719-V06_£in

+ +MES PEI-0713-V(6_fin2

-~-MES PEI-07138~V06_pre

e MES - PEI-0715-V06_prel
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0719-V06_ fin"

7/18/2013 4:10PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB

0.186085 52.50 11.7 64 11.7 QP N GND

0.197568 51.10 11.7 64 12.6 QP N GND

3.471549 37.60 12.3 56 18.4 QP N GND

MEASUREMENT RESULT: "PEI-0719-V06_ fin2"
7/19/2013 4:10PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB
0.178803 35.90 11.6 55 18.6 AV N GND
0.187577 38.00 11.7 54 16.1 AV N GND
2.787206 31.70 12.3 46 14.3 AV N GND

Page 1/1 7/19/2013 4:10PM PEI-0719-V06é
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mcbile Silicon
Operating Condition: UHF (473 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment:

Start of Test: 7/19/2013 / 4:13:11PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. iF Transducer

Frequency Frequency Width Time Bandw. .

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpVj]

80

70
60

50

40
30

300k 400k 600k 800k 1M

Frequency [Hz]

- MES PEI-0713-V08_fin
PEI~0713-V08_fin2
PEI-071%-V08_pre
PEI-071%-V08_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0719-V08 fin"

7/19/2013 4:15PM

Frequency Level Transd Limit Margin Detector Line
MHzZ dBpv dB  dBuvV dB

0.152414 42.50 11.5 66 23.4 qP Ll

0.171806 47.70 11.6 65 17.2 QP Ll

2.912325 40.30 12.3 56 15.7 QP Ll

MEASUREMENT RESULT: "PEI-0719-V08 fin2"
7/19/2013 4:15PM

Frequency Level Transd Limit Margin Detector Line
MHz dBuv dB dBpv dB

0.183870 38.00 11.7 54 16.3 AV Ll

1.832860 28.80 12.4 46 17.2 AV Ll

2.912325 31.40 12.3 46 14.6 AV Ll

Page 1/1 7/19/2013 4:15PM PEI-0719-v08

PE

GND
GND
GND

PE

GND
GND
GND
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specification:

Comment:
Start of Test:

SCAN TABLE:

Audiovox Mobiletv M/N:WIDTV1
Siano Mobile Silicon

UHF (473 MHz)

1#Shielding Room

PEI

N 120V/60Hz

7/19/2013 / 4:10:48PM

"V 150K-30MHz fin"
Short Description:

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Leve! [dBuV]

80
70
60
50
40
30
20
10

L
3M  4M 5M &M

Frequency [Hz]

PEI-0719~V07_£fin
PEI-071%-V07_£fin2
PEI-0719~V07
PEI-0715-Vv07
FCC 15B V QP
FCC 15B V AV

_pre

“pre2
Voltage QP
Voltage AV

MEASUREMENT RESULT:

"PEI-0719-V07 _fin"

7/19/2013 4:12PM
Frequency Level Transd Limit Margin Detector
MHzZ dBpv dB dBpv dB
0.19059%¢6 52.50 11.7 64 11.5 QP
0.206437 46.90 11.8 63 16.4 QP
3.282852 40.70 12.3 56 15.3 QP

MEASUREMENT RESULT:

"PEI-0719-V07_fin2"

7/19/2013 4:12PM
Frequency Level Transd ILimit Margin Detector
MHZz dBuv dB dBuv dB
0.189080 38.00 11.7 54 16.1 AV
0.438995 26.50 12.5 47 20.6 AV
3.17%666 31.70 12.3 46 14.3 AV
Page 1/1 7/19/2013 4:12PM PEI-0719-V07

Line

22z

Line
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ACCURATE TECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobkile Silicon
Operating Condition: UHF (581 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment:

Start of Test: 7/19/2013 / 4:15:32PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ2 1.70

Start Stop Step Detector Meas. Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLKB126 2008
Average

Level [dBuV]

80

70

60

501 - 3

40 |-
30

Frequency [Hz]

% »#MES PEI-0719~V0S_fin

+ + +MES PEI-071%-V09_fin2
-+ MES PEI-0719-V09_pre

- PEI-0719-V0S_pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voitage AV

MEASUREMENT RESULT: "PEI-0719-V09 fin"

7/19/2013 4:17PM

Frequency Level Transd Limit Margin Detector
MHz dBpvV dB dBuv dB
0.178803 49.60 11.6 65 14.9 QP
0.435504 40.10 12.5 57 17.0 QP
2.699599 39.00 12.4 56 17.0 QP

MEASUREMENT RESULT: "PEI-(0719-V09 fin2"
7/19/2013  4:17PM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.180957 36.70 11.7 54 17.7 AV
2.843398 32.30 12.3 46 13.7 AV
4.554238 27.60 12.3 46 18.4 AV

Page 1/1 7/19/2013 4:17PM PEI-0719-V09
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: UHF (581 MHz)

Test Site: 1#shielding Room
Operator: PEI

Test Specification: N 120V/60Hz
Comment:

Start of Test: 7/19/2013 / 4:17:48PM

SCAN TABLE: "V 150K-30MHz fin"
short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz

Average

Transducer

NSLK8126

Level [dBpVj
80
70

80

50 |-
40
30| -
20+
10

0

300k 400k 600k 80Ck 1M

Frequency [Hz]

% . MES PEI-0719-V10_fin

# + *MES PEI-0719-V10_ fin2

MES PEI-0719-V10_pre

e MES  PEI-0719-V10_pre2
LIM FCC 15B V QP
LIM FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0719-V10_fin"

7/19/2013 4:19PM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.181681 52.50 11.7 64 11.9 QP
0.199949 50.50 11.7 64 13.1 QP
3.092043 38.60 i2.3 56 17.4 QP

MEASUREMENT RESULT: "PEI-0719-V10_fin2"
7/19/2013 4:19PM

Freguency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.184605 37.00 11.7 54 17.3 AV
1.892339 28.80 12.4 46 17.2 AV
2.994855 31.80 12.3 46 14.2 AV

Page 1/1 7/19/2013 4:19PM PEI-0719-V10
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: UHF (695 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment :

Start of Test: 7/19/2013 / 4:20:46PM

SCAN TABLE: "V 150K-30MHz fin”

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

80
70
60
50~
40
30
20LF
10

|
0 - . L
150k 300k 400k 600k 800k 1M 2M 3M  4M 5M BM  8M 10M 20M  30M
Frequency [Hz]
% . MES PEI-0719-V1l fin
+ + +MES PEI-071%-V1l fin2
- MES PEI-0719-Vil_pre
wwe ME§ - PELI-0719-V11 _prez
LIM ECC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI—0719—V11__:Ein"
7/19/2013 4:22PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB
0.188327 51.30 11.7 64 i2.8 QP Ll GND
0.192892 50.50 11.7 64 13.4 QP Ll GND
2.820786 38.60 12.3 56 17.4 QP Ll GND
MEASUREMENT RESULT: "PEI—0719-V11_fin2"
7/19/2013 4:22PM
Frequency Level Transd ILimit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.192892 35.50 11.7 54 18.4 AV Ll GND
0.440751 27.30 12.5 47 19.7 AV Ll GND
2.678132 31.10 12.4 46 14.9 AV Ll GND

Page 1/1 7/19/2013 4:22PM PEI-0719-V11l
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ACCURATE TECHNOLOGY CO.,LID
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mobile Silicon
Operating Condition: UHF (695 MHz)

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment:

Start of Test: 7/19/2013 / 4:23:19PM

SCAN TABLE:
Short Description:

"y 150K-30MHz fin"
_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

80
70
60

50 -

40
30
20

1
10 +
1 1 I
L .
150k 300k 400k 600k 800k 1M M 3M  4M 5M 6M  8M 10M 20M  30M
Frequency [Hz]
PEI-0719-V12_fin
PEI-0719-V12_fin2
PEI-0719-V12Z_pre
PEI-0719-V12 prez
FCC 15B V QP Veoltage QP
FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI-0719-V12 fin"
7/19/2013 4:25PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.151807 42.40 11.5 66 23.5 QP N GND
0.180957 49.40 11.7 64 15.0 QP N GND
2.710398 39.20 12.4 56 16.8 QP N GND
MEASUREMENT RESULT: "PEI-0719-vV12 fin2"
7/19/2013 4:25PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.183870 36.60 11.7 54 17.7 AV N GND
1.832860 28.00 12.4 46 18.0 AV N GND
2.776101 31.30 12.3 46 14.7 AV N GND
Page 1/1 7/19/2013 4:25PM PEI-0719-V12
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Audiovox Mobiletv M/N:WIDTV1
Manufacturer: Siano Mcbile Silicon
Operating Condition: Charging

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment :

Start of Test: 7/10/2013 / 11:55:06AM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]
80
70

60

50

40
30
20 |+
10

L L L1 L s TR

v

i

T r

I I I ]
0 i I I I L
150k 300k 400k 600k 800k 1M 2M 3M 4M 5M 6M 8M 10M 20M  30M
Frequency [Hz]

S MES P-0710-VOl fin
+ + +MES P-0710-VO1_finZ
-~ MES P-0710-V0l_pre
~—MES P-0710-V01 prez
LIM FCC 15B V QP voltage QP
LIM FECC 15B V AV Voltage AV

MEASUREMENT RESULT: "P-0710-V01 fin"
7/10/2013 11:59AM

Frequency Level Transd Limit Margin Detector Line PE
MHZ dBuv dB  dBuv dB
0.174571 54.80 11.6 65 9.9 QP Ll GND
0.312676 44.00 12.2 60 15.9 QP Ll GND
2.798355 40.60 12.3 56 15.4 QP Ll GND

MEASUREMENT RESULT: "P-0710-V01_fin2"
7/10/2013 11:59AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBpv dB
0.183137 39.20 11.7 54 15.1 AV Ll GND
0.235505 32.30 11.9 52 20.0 AV Ll GND
2.959203 31.90 12.3 46 14.1 AV Ll GND

Page 1/1 7/10/2013 11:59AM pP-0710-VO01
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Start of Test:

SCAN TABLE:

ACCURATE TECHNOLOGY CO.,LTD

Short Description:

Start Stop Step
Frequency Frequency Width
150.0 kHz 30.0 MHz 4.5 kHz

EUT:

Manufacturer: Siano Mobile Silicon
Operating Condition: Charging

Test Site: 1#Shielding Room
Operator: PEI

Test Specification: N 120V/60Hz

Comment:

7/10/2013 / 12:00:07PM

"V 150K-30MHz fin"
_SUB_STD_VTERM2 1.70

CONDUCTED EMISSION STANDARD FCC PART 15 B

Audiovox Mobiletv M/N:WIDTV1

Detector Meas.

Time

QuasiPeak 1.0 s
Average

IF
Bandw.
9 kHz

Transducer

NSLK8126 2008

80
70
60

4w
30
20}
10

Level [dBpV]

50 1 i

0
150k 300k 400k 600k 800k 1M

T

I

i

L
3 4M SM BM 8
Frequency [Hz]

.MES P-07i0-V02 fin

+ = +MES P-0710-V02_finZ

MES P-0710-V02_pre

------------ MES P-0710-VC2_preZ

LIlf FCC 158 V QP voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT:

MEASUREMENT RESULT:
7/10/2013 12:02PM

7/10/2013 12:02PM

Frequency Level Transd Limit
MHz dBpv dB dBuv
0.180236 52.10 11.6 65
0.299243 42.30 12.1 60
2.854771 41.80 12.3 56

Frequency Level Transd Limit
MHz dBpv dB dBpv
0.178803 39.60 11.6 55
0.300440 32.30 12.1 50
2.854771 32.30 12.3 46

"P-0710-V02_f£in"

Margin
dB

12.4
18.0
14.2

"P-0710-V02 _fin2"

Margin
dB

14.9
17.9
13.7

Page 1/1 7/10/2013 12:02PM P-0710-v02
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QP

Detector

AV
AV
AV

Line

Z 22z

Line

Z 22

PE

GND
GND
GND

PE

GND
GND
GND




Produkte
Products

Prufbericht - Nr.: 17034885 001 Seite 118 von 164

Test Report No. Page 118 of 164

5.2 Emission in the Frequency Range above 30 MHz

5.2.1 Radiated Emission

RESULT:

Date of testing
Test standard

Test procedure
Frequency range
Equipment Classification
Limits

Kind of test site

2013-07-15

FCC Part 15.109 (a)

ICES-003 Issue 5 August 2012
ANSI C63.4: 2003

30 - 25000MHz

Class B

FCC Part 15.109(a)

ICES-003 Issue 5 August 2012
3m Semi-Anechoic Chamber

Test setup

Input Voltage AC 120V, 60Hz
Operation mode A&B,C
Earthing Not connected
Ambient temperature 25C

Relative humidity 52%
Atmospheric pressure 101kPa

For details refer to following test plot.

Pass
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: ~ WIDTV1

Job No.: PYH #2432
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: UHF (473MHz)

Manufacturer: Siano Mobile Silicon

Polarization:
Power Source:
Date: 13/07/15/
Time: 10/05/11

Horizontal
DC 3.7V

Engineer Signature: PE

Distance: 3m

Note:

70.0  dBuV/m

f imit1:
| § f 2 2 1
o ! 7 3
¥ ;, i :' YR : Ul
o i
"-U; : ] : ¢ : : : ’ : ‘ : : P
300004050 es 70 e - 30077400500 600 70016000 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | MHz) | (dBuv/m)| (dB) |(dBuV/m) |(dBuV/m)| (dB) | "= | em) | weg) | Remer
1 416.6792| 4684 631 | 4053 2650 | 5.97| QP
2 418.6263| 4957 621 | 43.36 4650 | -3.14| QP
3 666.6995| 4137 217 | 3920 | 4650 | 7.30| QP

Page:

1

http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel: +86-0755-26503290
Fax:+86-0755-26503396

Job No.:
Standard: FCC Class B 3M Radiated
Test item:
Temp.( C)YHum.(%) 23 C/45%

PYH #2431

Radiation Test

Polarization:

Power Source:
Date: 13/07/15/
Time: 9/57/44

Vertical
DC 3.7V

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (473MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
700  dBu¥/m )
S 1 C
; : : : 2 : : : .
40 . ) S A TR
Co T
20 SRR S S S R ‘}JUM‘M :
f E [ R ‘
"“WW\WMWMMM- ; /?*WWWWM ! : ‘
10 | e M
XN ; P - |
30000 40 50 B0 70 80 T 300 7 a0 500 GOD 7000 1000.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- 1 (MHZ) |[(dBuv/m)| (dB) | (dBuVim) |(dBuvim)| (@B) | "= | ©m) | @eg) | Reme®
1 418.5199| 47.79 -6.22 41.57 46.50 -4.93 QP
2 473.0000f 44.94 -5.45 39.49 46.50 -7.01 QP
3 581.15562| 39.27 -3.12 36.15 46.50 |[-10.35| QP
Page: 1 hitp://wwwy.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2433
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: UHF (581MHz)

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal
Power Source: DC 3.7V

Date: 13/07/15/
Time: 10/16/19

Engineer Signature: PEI

Distance: 3m

Note:

70.0 dBu¥/m

i

{

60

50

40

Timit1: oy

30

20

10
oo : : u : : N R
30000 40 50 B0 70 B8O 300 3000 500 60D 70D 10000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |(dBuvim) | (dB) | (dBuV/m) |(dBuvim)| (dB) | = | em) | (deg) | e
1 416.6775| 47.17 -6.31 40.86 46.50 -5.64 QP
2 418.7327| 49.25 -6.21 43.04 46.50 -3.46 QP
3 666.6901 44.39 -2.17 42.22 46.50 -4.28 QP
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2434
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)Hum.(%) 23 C/45%

Polarization:

Power Source:
Date: 13/07/15/
Time: 10/25/34

Vertical
DC 3.7V

1 AP S A SR

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (581MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
700  dBu¥/m o
, : - T R—

40 |
0
20 ..

1[l§

PV UL TR N N T ,
B T

00 | R = I N
soop0 40 S0 &0 70 &b 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | ‘MHz) | (dBuvim)| (dB) |(dBuv/m) |(dBuVim)| (dB) |°%°™ | em) | @eg) | Reme
416.6806| 44.96 6.31 38.65 4650 | -7.85]| QP
418.8208| 48.86 6.20 42.66 4650 | -384| QP
3 581.0000| 41.51 -3.12 38.39 46.50 -8.11 QP
Page: 1 http://www atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2436 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/07/15
Temp.( C)/Hum.(%) 23 C/45% Time: 10:45:49
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (695MHz) Distance: 3m
Model: ~ WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
70.0 dBuV¥/m
i 3 T Timit1: —
60
50 . ; R l—
o . f - i
30 et I ] : LMM““‘
o b bl
bbb i 2
10 W WW“*WMNP W
TR N I
30000 40 50 B0 70 80 . 2000 400 500 500 700 10008 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | MHz) |(dBuv/m)| (dB) | (dBuV/m) |(dBuVim)| (dB) |2 | ©m) | eg) | RE™™
1 416.6855| 46.49 -6.31 40.18 4650 | 6.32| QP
418.8559| 49.64 -6.20 43.44 46.50 -3.06 QP
3 695.0000| 39.18 -1.88 37.30 4650 | -9.20f QP
Page: 1 hitp://www.atc-{ab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2435 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15
Temp.( C)/Hum.(%) 23 C/45% Time: 10:38:51
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF {695MHz) Distance: 3m
Model:  WIDTWV1
Manufacturer: Siano Mobile Silicon
Note:

700  dBuV/m

: - fimit1: =
‘2

40 .

- : :

20 ’ ; . NJ} MMWM

vy
..w NWﬁ%rMM W M*MM&M@W
10 J OOt JUUROIUOTUHPMRIE AV S | DRSOUUUL DU S SUIL U
00 : , : ; i P N
30000 40 B0 s0 70 80 T 300 7 400 000 600 700 10000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuV/m) | (dB) | (dBuv/m) |(dBuv/im)| (dB) | P | em) | weg) | Re™*
1 416.6817| 43.05 -6.31 " 36.74 4650 | -9.76| QP
2 418.7889| 46.82 -6.21 40.61 46.50 | -5.89| QP
3 695.0000( 39.35 -1.88 37.47 4650 | -9.03| QP
Page: 1 http://www.atc-lab.com




Produkte

Products
Prufbericht - Nr.: 17034885 001 Seite 125 von 164
Test Report No. Page 125 of 164

' “  ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #2424 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/15/
Temp.( C)/Hum.(%) 23 C/45% Time: 8/55/28
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: VHF3 (177MHz) Distance: 3m

Model: WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

70.0 dBuV/m

: limit1: -
— | P
0 ‘ o L SN
2 Pl
3 - . JMW
I st
PR z M\‘W , 5
P 0 : JWILM
10 e LMWM\W‘HMMA M\, JR OO ST (RS STORIOR SUUIUR SN N
00 ! : A : : . ol
somo0 40 s0 e0 70 @b 3007 400 500 600 700 10000 MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuv/m) |(dBuvim)| (dB) | P | €m) | @eg) | Re™™*
1 177.0000| 53.82 -13.57 40.25 43.50 -3.25 QP
2 418.0729( 40.12 -6.25 33.87 46.50 |-12.63] QP

Page: 1 http://www.atc-lab.com
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£ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #2425 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/07/15/

Temp.( C)YHum.(%) 23 C/45% Time: 9/04/27

EUT: Audiovox Mobiletv Engineer Signature: PE!
Mode: VHF3 (177MHz) Distance: 3m

Model: WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

70.0  dBuV/m

T FR—

11 U SRS SN HURIS SO

a0 |

1
20 ...

T e S

00 | :

30500 f‘i’u‘ e 'l:sh' T - N ' 300 00 506 500 70010000 MMz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) |°°°°” | m) | eq) | Rem™™
1 177.0000| 48.87 -13.57 35.30 43.50 820 QP
2 418.1739| 45.39 -6.23 39.16 46.50 -7.34 QP

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO.,, LTD.

F1,BIdg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2427 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/15/

Temp.( C)YHum.(%) 23 C/45% Time: 9/25/40
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: VHF3 (195MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
700 dBuVim ]
[ [ F—
BB v i e
40 |
w\\w R Lw W
00 ; ; : : : : ! ‘ I
0000 40 50 B0 70 BO 300 408 500 GO0 700 10000 MMz
Freq. Reading Factor Margin Height | Degree
No. (MHz) (dBuV/m) (dB) (dB) Detector ©m | deg) Remark
195.0000| 51.61 -12.48 -437| QP
418.3827 47.79 -6.22 -493| QP
666.7016| 37.84 -2.17 -10.83| QP
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ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Model: ~ WIDTV1

Job No.: PYH #2426
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)Hum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode:  VHF3 (195MHz)

Manufacturer. Siano Mobile Silicon

Polarization:
Power Source:

Date: 13/07/15/

Time: 9/16/11

Engineer Signature:

Distance: 3m

Note:

40

BO i i e

70.0 dBuV/m

limit1:

BO | e et i i e

30 ..

20

00 |

WMWMWWMWW T

H

v

awoos AG B0 e8 7o B0 T TSI ag sp Bog 700 10000 Mz
Freq. Reading Factor Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) Detector’ | “em) | (deg)
1 195.0000| 49.86 | -12.48 QP
2 4182135| 4597 | -6.23 apr
3 666.6954| 39.76 | -2.17 ar

hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Model:  WIDTV1

Job No.: PYH #2428
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobilety
Mode:  VHF3 (213MHz)

Manufacturer: Siano Mobile Silicon

Polarization:
Power Source:
Date: 13/07/15/
Time: 9/37/58
Engineer Signature:

3m

Note:

Y0 PR U SO

70.0 dBu¥/m

{ ]
40 :
30 conh
W"“MMWM RN WJ
by, ATl
0.0 i ; : . : : : : o0
30000 40 S0 60 a0 ‘00 500 60D 700 1000.0 MHz
No Freq. Reading Factor Result Limit Height
; (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) (em)
1 213.0000| 52.36 -12.00 40.36 43.50
2 418.4269| 46.34 -6.22 40.12 46.50
3 666.7010 37.71 -2.17 35.54 46.50
Page: 1 hitp:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2429
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)Hum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: VHF3 (213MHz)

Manufacturer. Siano Mobile Silicon

Polarization:  Vertical

Power Source: DC 3.7V

Date: 13/07/15/
Time: 9/46/07

Engineer Signature: PEI

Distance: 3m

Note:

50 |

40

70.0  dBuV/m

Timit1:

30
20
10

00 |

i e Y L

3060 48 " s0 60 70 0 ) 300400500 600 700 1000.0 MMz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No. | mHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | em) | @eg) | o™
1 213.0000| 4642 | -12.00 | 34.42 4350 | -9.08| QP
418.4564| 4867 622 | 4245 4650 | -4.05| QP
666.7030| 41.17 217 | 39.00 4650 | -750] QP

Page: 1
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2448 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/07/15
Temp.{ C)Hum.(%) 23 C/45% Time: 12:48:12
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (473MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
100.0 dBu¥/m
it —
i) : : limit2:
11 frmn e s neamman Seemmmavansamn
80 "h e a wma e wmananal v M.N_M:/..A.,..
B0 .-
il N,
iAo P : A
etrdtedy ;
30 QWWHWM’WW
w.uz : : : : o :
wooooo T 2000 2000 5000 5000 7000 8060SQ0D  18D0D.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. (MHz) | (dBuv/m) | (dB) | (dBuv/m) |(dBuvim)| (dB) | P | tcm) | weg) | R
1 2437.000( 98.44 -7.36 91.08 7400 | 17.08| peak
4874.025| 48.58 0.09 48.67 74.00 |-25.33| peak
4874.025| 44.12 0.08 44.21 54.00 | -9.79 | AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2447

Model:  WIDTV1

Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15

Temp.( C)/Hum.(%) 23 C/45% Time: 12:39:09

EUT: Audiovox Mobiletv Engineer Signature: PE!

Mode: UHF (473MHz) Distance: 3m

Manufacturer: Siano Mobile Silicon

Note:

100.0 dBuV/m

100
1000000

20 W\Ww«kwwwwwb

20 G eeeeiiinan

: : Timit1: |

a0 : : : ; : o limit2:
1 L .

T0 i W e
: ‘ bt by g (

H

1

“ao00 7 3000 " '5000 6000 7000 80009000

" iB000.0MHz

No. ([;ArE(;) (5533/'?) F(?:lcxat)o ' (dFéii/l;lrtn) (déLn\}I;m) “ﬁrg)m petector | "CE | aagy, | Remark
1 2437.000| 8065 | -7.36 | 7329 7400 | -0.71| peak
2 4874.032| 4637 009 | 4646 | 74.00 |-27.54| peak
3 4874.032| 4184 009 | 41.93 5400 |-12.07] AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:

+86-0755-26503396

B0 e e

Job No.: PYH #2445 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15
Temp.( C)YHum.(%) 23 C/45% Time: 12:17:47
EUT: Audiovox Mobilety Engineer Signature: PEI
Mode: UHF (581MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
100.0  dBuV/m
limit1: —
limit2:

[ NP

0

s0 sttt P

s i

A MWMM

w-’f“*‘"‘"

WMWW\MWM‘WM “M”"V&

| O N
10.0; : : : : A ;
100000 ze 7 3000 5000 6000 7008 80009000  18000.0MHz
Freq. Reading Factor Result Limit  |[Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | > | em) | @eg) | R

1 2437.000( 89.86 -7.36 82.50 74.00 8.50 | peak

2 4874.026( 46.91 0.09 47.00 74.00 |-27.00| peak

3 4874.026| 42.14 0.09 4223 54,00 |-11.77] AVG

Page: 1
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2446 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/07/15

Temp.( C)YHum.(%) 23 C/45% Time: 12:26:14

EUT: Audiovox Mobilety Engineer Signature: PEI

Mode: UHF (581MHz) Distance: 3m

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Note:

100.0  dBuV/m

; limit1: —
a0 4 : . : : : fimit2: i
70 .
50 e
0
30
20
0.0 : : : § : : . i
1Dl]ﬂ,ﬂllﬂ T Zﬂl]ﬂ o ““””3600 5060 Sdﬂﬂ 7000 Bl]ﬂﬂé[lﬂ‘ﬁwwumww‘» - 1BﬂﬂhUMHz
Freq. Reading | Factor Result Limit (Margin Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuV/m) |(dBuVim)| (dB) || ©m) | wea) | R
1 2437.000| 10018 | 7.36 | 92.82 7400 | 18.82| peak
4874.000| 47.71 009 | 47.80 7400 |-26.20] peak
3 4874.000| 43.28 009 | 43.37 54.00 |-1063| AVG
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£ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
3 : F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Model:  WIDTV1

Job No.:. PYH #2437

Standard; FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15

Temp.( C)Hum.(%) 23 C/45% Time: 10:54:46

EUT: Audiovox Mobiletv Engineer Signature: PEIl
Mode: UHF (695MHz) Distance: 3m

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal

Note:
100.0 dBuV/m
T B [ P —
i : : fimit2: ]
- 1 1 U PGS S S S
! 1
70
RO S | SRR SO DR A M
b e
20 e
10.0; : : : ; : : : :
1000000 Tz0000 T 3000 5000 6000 7000 80009000 T {8000 0MH2
Freq. Reading | Factor Result Limit  [Margin Height | Degree |
No- | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) | P | tem) | @eg) | "™
2437.000| 91.61 -7.36 84.25 74.00 10.25| peak
4874.048| 4653 0.09 46.62 74.00 |(-27.38] peak
4874.048| 42.00 0.09 42.09 5400 (-11.91] AVG

Page: 1 http://www.atc-lab.com
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ATC

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2438
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)Hum.(%) 23 C/45%

Polarization:

Power Source:

Time: 11:04:59

Vertical
DC 3.7V
Date: 2013/07/15

BO oo e e

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (695MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
100.0  dBuV/m
| ) Timit1:
! | : : : : i : Timit2:
90 I L P L LT DL T, PERECIRECETE e e e e e i e

-
70 R S
, il
En :MMMW"@‘LW@W S
20 e
100, N ;
1wi0oon 200 T Tz 7 oob 600D 7000 60009000 T 180000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | %" | em) | @eg) | O
1 2437.000 81.99 -7.36 7463 74.00 0.63 | peak
2 4874.032| 44.85 0.08 4484 74.00 [-29.06| peak
3 4874.032| 40.24 0.09 40.33 54.00 [-13.67| AVG
Page: 1 http://www.atc-lab.com
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®  ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
bl Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2440

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15

Temp.( C)YHum.(%) 23 C/45% Time: 11:23:12

EUT: Audiovox Mobilety Engineer Signature: PEIl
Mode: VHF3 (177MHz) Distance: 3m

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal

Note:

100.0 dBuV/m

] - ; limiti: P
{ : N : : : fimit2-
| i ;
70 ; ,E
60 :
; s W
; oot T T |
a0 e Lo
100, : ‘ : : : . :
woooon T 2000 3000 5000 6000 7000 80009000  1B000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuv/im)| (dB) | (dBuV/m) |(dBuVim)| (dB) | "= | @m) | weg) | R
2437.000 92.85 -7.36 85.49 74.00 11.49| peak
4874.0241 48.02 0.09 48.11 74.00 [-25.89| peak
4874.024| 4347 0.09 43.56 54.00 (-10.44] AVG
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2439
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: VHF3 (177MHz)

Manufacturer: Siano Mobile Silicon

Polarization:  Vertical
Power Source: DC 3.7V
Date: 2013/07/15

Time: 11:15:03

Engineer Signature: PEIl
Distance:

3m

Note:

100.8 dBuV/m

limit1: e

limit2: e

70
60 .-
50

40

Ao

30 MMM‘MJ&V“‘M“

R DU D — J S A S S S
10.0} ! : . : P :
\00i 660 e 36 5oy 000 7000 sooosdds 600, 0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuv/im)| (dB) |(dBuvim) |(dBuVim)| (dB) | '™ | ©m) | weg)y | e

3 2437.000] 7834 | 736 | 7098 | 7400 | -3.02| peak

2 4874.061| 4613 009 | 4622 | 7400 |=27.78] peak

3 4874.061| 40.87 009 | 4096 | 5400 |-13.04] AVG

Page: 1

hitp://www.atc-lab.com




Produkte
Products

Prifbericht - Nr.:

Test Report No.

17034885 001 Seite 139 von 164

Page 139 of 164

N ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
. F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
: Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2441

Polarization:  Horizontal

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 23 C/45%
EUT: Audiovox Mobiletv

Mode: VHF3 (195MHz)

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Power Source: DC 3.7V

Date: 2013/07/15
Time: 11:35:25

Engineer Signature: PEI

Distance: 3m

Note:

100.0 dBu¥/m

[ T—

. : : : : oo limit2:
90 :’.” o et e e e e e e v e e A n A~ b e v o e e o e e s e e e e e D0
60
J : »%,NKWWMMWWM
‘ R Lo
M;.}*’Mf”" W
30 WJ%%»‘MWWM, ] :
100, ‘ : , A ;
100000 7 a0 3000 5000 6000 7000 @00DS000  180D0.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) |(dBuV/m) [(dBuvim)| (dB) | 2| ©m) | @eg) | R
1 2437.000 84.82 -7.36 77.46 74.00 3.46 | peak
4874.036( 47.03 0.09 47.12 74.00 |[-26.88| peak
4874.036| 41.60 0.09 41.69 54.00 {-12.31| AVG

Page: 1 hitp:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job

No.: PYH #2442

Standard: FCC Class B 3M Radiated

Vertical
DC 3.7V

Polarization:
Power Source:

Test item: Radiation Test Date: 2013/07/15
Temp.( C)Hum.(%) 23 C/45% Time: 11:43:10
EUT: Audiovox Mobiletv Engineer Signature: PEIl
Mode: VHF3 (195MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
100.0 dBu¥/m
limit1: —i
H fimit2: i
90 g N PR
B0 e o |
: i
B S S . L
10.0 : : : : : o
wooooo T 2000 3000 5000 GOOO 7000 800DS00D " 19000.0MH=
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) | (dBuV/im) |(dBuvim)| (dB) | | em | weg)y | Ro™™
1 2437.000f 93.93 -7.36 86.57 74.00 12.57 | peak
2 4874.021| 48.55 0.09 43.64 74.00 (-25.36| peak
3 4874.021 43.68 0.09 43.77 54.00 |-10.23] AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2444

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( C)YHum.(%) 23 C/45%

Horizontal
Power Source: DC 3.7V
Date: 2013/07/15

Time: 12:05:00

Polarization:

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: VHF3 (213MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
100.0  dBuv/m
e stubih S B o —
limit2- e
1 : :
&0
| I e
AD R ORI . walr“’ e i e e T H
: A R s | S IR
30 ‘«WMM'@"WWM S L '
20 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, P R
100 ‘ : R
1000.000 T 2000 3000 5000 6000 7000 80009000 1BOOO.OMHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuV/im)| (dB) | P | em) | weg) | REme™
1 2437.000| 82.00 -7.36 74.64 74.00 0.64 | peak
2 4874.050| 47.27 0.09 47.36 74.00 |[-26.64| peak
3 4874.050) 42.77 0.09 42.86 54.00 |-11.14] AVG

Page: 1
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= ACCURATE TECHNOLOGY CO.,LTD. Site: 2# Chamber

AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2443 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/07/15

Temp.( C)YHum.(%) 23 C/45% Time: 11:54:01

EUT: Audiovox Mobilety Engineer Signature: PEI

Mode: VHF3 (213MHz) Distance: 3m

Model:  WIDTV1
Manufacturer: Siano

Mobile Silicon

Note:

100.0 dBuV¥/m

0 -

B0 e

40 ¢

B0 et e

30 MA%%MWWYL\W»MMMM e

20 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
100, : : : ool ;
jo00.000 7 T2m00 T 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MAz) | (dBuv/im)| (dB) |(dBuVim) |(dBuVim)| (dB) | =" | em) | weg) | Rema
1 2437.000| 93.35 -7.36 85.99 74.00 11.99| peak
4874.015] 4828 0.09 48.37 74.00 |[-25.63]| peak
4874.015( 43.72 0.09 43.81 54.00 [-10.19| AVG
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(m ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2456 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/07/15

Temp.( CYHum.(%) 23 C/45% Time: 14:33:21

EUT: Audiovox Mobiletv Engineer Signature: PEI

Mode: UHF (473MHz) Distance: 3m

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Note:
9300  dBuV/m
""" - ) - Timit1: -
limit2-
a0
£ T .
60 e
; ; |
s : |
40 WA\!WWMWWWVMWW%R:» A AN R b i ,MWMQM”“
30
20 ¢
T S S
00 . :
18000000 “20000 - 250000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) |(dBuvim) | (dB) | (dBuV/m) |(dBuVim)| (dB) | P | em) | weg) | RE™™
1 18041.522| 26.76 16.19 42.95 74.00 |-31.05| peak
2 18041.522| 16.18 16.19 32.37 54.00 |-21.63| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2455
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)Hum.(%) 23 C/45%

Polarization:

Power Source:

Time: 14:25:38

Vertical
DC 3.7V
Date: 2013/07/15

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (473MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
90.0 dBu¥/m
) limit1: -
: limit2:
BO | oo e e e e e o e e 0 e e et e a e e v w g s e S e
d :
N i : ;
40 B Pyl _‘Msm&www%hw,mww A R g i wwwwde*“w'"f'“’”"w
30 K '
20
10 . e s
00 : i
woooooo 20000 77 25000.0MHz2
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) | ""°”| ©m) | @ea) | Re™™*
1 18095.049| 27.21 16.31 43.52 74.00 |-30.48| peak
2 18095.049| 16.50 16.31 32.81 54.00 |-21.19| AVG
Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. PYH #2457 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15
Temp.( C)Hum.(%) 23 C/45% Time: 14:40:44
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (581MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:

90.0  dBuV/m

i "V Timit1- -
i fimit2:

80 o n e e o o e e s e et A S S A s £ e A v e 5 e b

70

50 S

40

30

20

0.0 : H

18000000 " 20000 T 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuV/m)| (dB) | "7 | em) | weg) | REmX
1 18106.965| 27.65 16.34 43.99 74.00 |-30.01| peak
2 18106.965| 16.48 16.34 32.82 54.00 |-21.18] AVG
Page: 1 http://www.atc-lab.com
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ot ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
° : F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
p Science & Industry Park,Nanshan Shenzhen, P.R.China Fax:+86-0755-26503396

Job No.: PYH #2458 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15

Temp.( C)/Hum.(%) 23 C/45% Time: 14:47:20

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (581MHz) Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

S0.0 dBuV/m

limit1: —1
{1 EO OIS U ...................................................................................... j
50
S Mwmqﬂqmwahwﬁiﬁﬂmwwﬁwwﬁmﬂwﬂ
0
10 S ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
00
igoooooo T 20000 T T 25000 0MH2
Freq. Reading Factor Result Limit [Margin Height | Degree

No- | (MHz) | (dBuV/m)| (dB) | (dBuVim) |(dBuV/m)| (dB) | | ©m) | weg) | Rem*

1 18059.347| 27.96 16.23 4419 7400 [-29.81| peak

2 18059.347| 16.85 16.23 33.08 54.00 |-20.92| AVG

Page: 1 http://www.atc-lab.com
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- ; ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2460 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15
Temp.( CyYHum.(%) 23 C/45% Time: 15:03:29
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: UHF (695MHz) Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

90.0 dBuVY/m

limit1: e

H ' limit2:

[N1] i
g0 DTN ot gy
30 A S
20
L ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, ;
00 |
wsonogan T pgeg T 3500 0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | ‘MHz) |(dBuvim)| (dB) | (dBuVim) |(dBuV/m)| (dB) || ©m) | weg) | Rem™™
18083.140| 2755 | 1628 | 4383 | 74.00 |-30.17| peak
2 18083140 1665 | 1628 | 3293 | 5400 |=21.07| AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

' AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2459 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/07/15

Temp.( C)Hum.(%) 23 C/45% Time: 14:55:46

EUT: Audiovox Mobiletv Engineer Signature: PEI

Mode: UHF (695MHz) Distance: 3m

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Note:

90.0 dBu¥Y/m

i fmitl: | —
| fimit2: —
L T O SRRSO
60 .
o4 | |
s ,‘"WWT“?WWYWHJMWW@.WWWMF ,,,,,,, A A i A5 ’m;n"'w"‘w*mé
30 ( ‘
n o e
0.0 : :
18000.000 20000 N T 25000 0 MHzZ
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) |(dBuVim) |(dBuVim)| (dB) || cm) | @eg) | REmE
18154.709| 27.64 16.44 44.08 74.00 |-29.92| peak
2 18154.709 16.53 16.44 32.97 54.00 |-21.03] AVG
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2449 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/07/15
Temp.( C)YHum.(%) 23 C/45% Time: 12:59:30
EUT: Audiovox Mobiletv Engineer Signature: PEl
Mode: VHF3 (177MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
0.0  dBuV/m
. Timit1: —
limit2:
60 .
50
40 - R e T MWMW‘
0 ‘
20 L
18000000 T 20000 25000 0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) |(dBuV/m) |(dBuV/m)| (dB) | P | m) | (eg) | R
1 18089.094 | 27.35 16.30 43.65 74.00 |-30.35| peak
2 18089.094 15.98 16.30 32.28 54.00 |-21.72| AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,

Science & industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2450 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/07/15
Temp.( C)Hum.(%) 23 C/45% Time: 13:06:28
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode:  VHF3 (177MHz) Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:

90.0  dBu¥/m ) )

H limit2:
50
s dunstdoy, o, :

an e "WMWWMKWW&WW“MWWM‘MW

30 ‘

20

10 T g T R T L T R TR T e

0.0 : |

1googone T g T T 250000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuv/m)| (dB) |P¥°" | em) | w@eg) | Re™™
18011.854| 26.66 16.13 42.79 74.00 |-31.21| peak

2 18011.854 16.48 16.13 3261 54,00 |-21.39| AVG

Page: 1

hitp://www.atc-lab.com




Produkte
Products

Prifbericht - Nr.: 17034885 001

Test Report No.

Seite 151 von 164
Page 151 of 164

' ; ACCURATE TECHNOLOGY CO.,, LTD.
| AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #2452

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)/Hum.(%) 23 C/45%
EUT: Audiovox Mobiletv

Mode:  VHF3 (195MHz)

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 2013/07/15

Time: 13:57:00

Engineer Signature: PE!
Distance: 3m

Note:

90.0 dBuV/m

limitt: | —
limit2:
80 e e
{1 T O U PP, e e e a e e |
60 , e e e e e e e s e e it e s n e e e e e 2 e
40 Pl b A o e b o P B B RGTn ir
20 Pl
10 ,V . v» v [
00
1s0o0.000 "20000 " 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) | % | em) | @eg) | Rem
1 18083.140| 26.87 16.28 43.15 74.00 |-30.85| peak
2 18083.140 15.89 16.28 3217 5400 |[-21.83] AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Job N

EUT:
Mode

Test item:

o.: PYH #2451

Audiovox Mobiletv
VHF3 (195MHz)

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.{ C)Hum.(%) 23 C/45%

Polarization:  Vertical
Power Source: DC 3.7V
Date: 2013/07/15

Time: 13:48:49

Engineer Signature: PEIl
Distance: 3m

Note:
!-][l.ﬂu dBuVIm B
o | Timit2:
70 éw“u““””ww.w vamer A wmemen i e A A W A A W AT YWY AN A W a e
50 |
0 ¢
20 .
10 e e el il e :
0.0 : ;
18000.000 “20000 7 25000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) |°==” | em) | weg) | R
1 18077.189| 27.30 16.27 43.57 74.00 |-3043| peak
2 18077.189| 16.51 16.27 32.78 54.00 |[-21.22{ AVG
Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2453
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( C)Hum.(%) 23 C/45%
EUT: Audiovox Mobiletv
Mode: VHF3 (213MHz)

Manufacturer; Siano Mobile Silicon

Polarization:

Power Source:
Date: 2013/07/15
Time: 14:08:29
Engineer Signature: PEI

Distance:

3m

Horizontal

DC 3.7v

Note:

90.0 dBu¥/m

Timit1:
i . fimit2:
a0 ,:N“M.v.,,..,~“v e e e e e e
T oo e o e e A R e o o e n e Y
60 -
50
g :
£0 ;W?wmﬁmmmfmmwwmwﬁ%w,,m» T T T dmwhqu‘ﬂmw
10 ‘ .
=
10 e e TS
00
18000000 - 20000 T } " 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree "
No- | MHz)  |(dBuvim)| (dB) |(dBuVim) |(dBuVim)| (dB) | 2™ | m) | ey | PO
1 18035.585| 26.93 16.18 43.11 74.00 |[-30.89| peak
2 18035.585 16.75 16.18 32.93 54.00 |[-21.07| AVG
Page: 1 http://www.atc-lab.com
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, ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
i F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Model:  WIDTV1

Job No.: PYH #2454
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/45 %
EUT: Audiovox Mobiletv
Mode: VHF3 (213MHz)

Manufacturer: Siano Mobile Silicon

Polarization:  Vertical
Power Source: DC 3.7V
Date: 2013/07/15

Time: 14:16:16

Engineer Signature: PEI
Distance: 3m

Note:

50.0 dBuV/m

o PA—
Timit2:
80 .
70 -
50 ..
3
ety .
40 s WWWW‘WW‘?M%W, . w”mwa«w\\w\w\wwwvmﬁw‘ww
30
20 |
L TR I S, ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
0.0 | i
wgooooo0 T 20000 “25000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) |(@Buvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) |*°°%™ | em) | weg) | o
1 18089.094| 27.31 16.30 43.61 7400 (-30.39] peak
2 18089.094| 16.47 16.20 32.77 54,00 |-21.23| AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen, P.R.China Fax:+86-0755-26503396
Job No.: PYH #2403 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/13/
Temp.( C)Hum.(%) 23 C/45% Time: 7/43/49
EUT: Audiovox Mobiletv Engineer Signature: PEIl
Mode: Charging Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

70.0 dBuV/m

1Y VRS SUUUG SUUUU VNS SO S S RPN SOTRRUURURIYE SUPROURUUE FURUNOE SR

a0

30 !

b1 S O

0.0

30000 40 50 60 70 BO 400”500 600 700 T000.0 MMz

Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | °°“” | ©m) | wea) | "™
1 168.0020| 4357 | -13.99 | 2058 | 4350 |-13.92 QP
2 399.9984| 40.73 | 681 | 3392 | 4650 |-1258] QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:

PYH #2404
Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)Hum.(%) 23 C/45%

Vertical

DC 3.7V

Polarization:
Power Source:
Date: 13/07/13/
Time: 7/51/25

EUT: Audiovox Mobiletv Engineer Signature. PEl

Mode: Charging Distance: 3m

Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Note:
70.0  dBuV/m

i : : T mit: | —

P FOTSURT SRV SO ISUUNE SO SN SO SRS URRNS UNRUUUUUNE SUURUUPIUE SNVUUOL SO SO SOOVT SOOGS0
| L ?

4:.;,:{'3‘““ sl :

!

;WWWVM\'M "M i, WMMWM : ;
0.0 \ : P ] : O I |
30000 40 S0 60 70 80 o 300 400 500 60D 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. | MHz) |(dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | =% | em) | weg) | "™
1 181.9381 4164 -13.18 28.46 43.50 |-15.04| QP
2 887.3978| 28.69 123 29.92 46.50 |-16.58] QP
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #241

Test item:

7

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( C)Hum.(%) 23 C/45%

Horizontal
DC 3.7V

Polarization:
Power Source:
Date: 13/07/13/
Time: 8/28/43

EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: Charging Distance: 3m
Model:  WIDTV1
Manufacturer: Siano Mobile Silicon
Note:
S0.0  dBuV/m
- e —
| : : : ‘ fimit2:
80 T r,‘ S
70 .
60 % e
50
40

20
10 i,_Nﬂv PRI | SO ¥N,;u~,u.V~,~,,.§".ﬂv, -
0.0 ; : : : P ?
GG e age0 T T 5000 6006 7000 80009000 18000, 0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuv/im)| (dB) | (dBuV/m) |(dBuvim)| (dB) | =% | ©m) | w@egy | RO
1970.336| 5546 | -9.18 | 4628 | 7400 |27.72| peak
2 1970336| 4246 | 9.8 | 3328 | 5400 |-20.72| AVG

Page: 1
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@ B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: PYH #2416 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/13/
Temp.( C)YHum.(%) 23 C/45% Time: 8/20/04
EUT: Audiovox Mobiletv Engineer Signature: PEI
Mode: Charging Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

90.0 dBuV/m

timit1: —
: : ; : limit2: JU

70 |

B0 e

10 ! [T
IJ.UZ : : : ‘ : : : N i
T I J606 " aoos  “saod Gaod 7000 eooosooa T Ta000.0MH
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. |\ (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | P | em) | eg) | "™
1 2005.049| 5635 | -9.00 | 4735 | 7400 |-2665| peak
2 2005.049]| 4528 | -9.00 | 3628 | 5400 |-17.72| AVG

Page: 1 http://www.atc-lab.com
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m ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #2418 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 13/07/13/

Temp.( C)YHum.(%) 23 C/45% Time; 8/37/19

EUT: Audiovox Mobiletv Engineer Signature: PEI

Mode: Charging
Model:  WIDTV1

Manufacturer: Siano Mobile Silicon

Distance: 3m

Note:

90.0 dBu¥/m

Timit1: —
fimit2:
80
60 T S :
50 .
40 !
30
20
A0 oo e : ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, '
oo z
18000000 B 1T " 25000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuv/im)| (dB) | (dBuVim) |(dBuvim)| (dB) | == | cm) | weg) | "M
1 18023.715| 26.83 16.15 | 42.98 7400 |-31.02] peak
2 18023.715 15.98 16.15 32.13 74.00 |-41.87] QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-2650339
Job No.: PYH #2419 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/07/13/
Temp.( C)YHum.(%) 23 C/45% Time: 8/45/29
EUT: Audiovox Mobilety Engineer Signature: PEI
Mode: Charging Distance: 3m

Model:  WIDTV1
Manufacturer: Siano Mobile Silicon

Note:

90.0 dBu¥ /m

fimit1: e
o0 | limit2: e
70 éww vvn . e mmmnmn amrvun v ammmna ey mAm e m e e A m A n e e m s A e
) :
R
20 0
10 N e e e T e e M e ka2 A M WA M A Gmemmma bk dnak Vy#m».“VMHN,vﬁ.w«,.v..M.,..,.N.mv,,‘.,.‘.,.w,u.wuw“.i
0o : ?
wooaoos T g B - " 35000.0MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | MHz) | (dBuv/im) | (dB) |(dBuvim) |(dBuVim)| (dB) | % | €m) | (deg) | RE™
1 18124.854| 2748 | 1637 | 4385 | 74.00 |-3015 peak
2 18124.854| 1640 | 1637 | 32.77 | 5400 |2123| AVG

Page: 1 hitp://www.atc-lab.com
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498 v05r01

The maximum peak output power of the transmitter is 2.58mW (4.11dBm) only, which
less than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR
Evaluation) according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is 2.58mW<10mW, hence the
EUT is exclueded from SAR evaluation according to FCC KDB publication 447498
DO01: Mobile Portable RF Exposure v05r01.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Radiated Emissions
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Photograph 3: Set-up for Spurious Emissions below 1GHz

Photograph 4: Set-up for Spurious Emissions above 1GHz
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